RIMQDECARS) Assembly instructions

OKOA7TO

www.teamyokomolcom

1/10 SCALE 4WD OFF-ROAD RACING CAR KIT



ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



HEYL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EATDIEHICHIEHEVNKHIE BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2Fvox)L7OR (1 Y—ik, 1 P 7EHR)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
FTA7.2VI\vFU—)\WwT (Li-Po/\wFU— a—K~H A X))
7.2V BATTERY PACK (Li-Po Shorty Size)
FETH/I\wTU—F5ESS
BATTERY CHARGER

EITHE—Y— E-FV+v YA VERAIL
MOTOR PINION GEAR TIRE & WHEEL
MT A ZRANS—

BODY SPRAY PAINT

HHH I CTDERICHIEAREI2TE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

— (== D
)
AT ZARS A )N—(2mm, 1.5mm) @
HEX WRENCH o =
YOKOMOL—Y 25 —)U 1.5m AvZZRSA)\— ¥627 SCISSORS

YT-15RTRA Lwk / YT-15RTBA 735vo
YOKOMOL—>2JY—)L 2.0mm ANy I ZARS A )\— ¥627
YT-20RTRA Lwk / YT-20RTBA 735w

FwhRSA)\—(7.0mm, 5.5mm)
NUT DRIVER
YOKOMOL—y 49— 5.5mFvhRSA/\— ¥748
YT-55RTRA LwR / YT-55RTBA JS5v&
YOKOMOL—¥ w4 —)b 7.0mFvhRSA J\— ¥748
YT-70RTRA LwR / YT-70RTBA JS5v&

g —

SIFNIF
NEEDLE NOSE PLIERS

=

—w)\—
SIDE CUTTER

YT—CS1A J\t= 160mm ¥1485
YT—CS2A Hif/\U= ¥1485

MT4—U—~¥—
BODY REAMER
YOKOMOL—Y 29y —)b 154 U—<— ¥1980
YT-BRRA Lwk / YT-BRBA J5vo

=& |

B S Al
QUICK DRYING GLUE
CS—SGEXA BiRs#E#| ¥924

[ T\

vy —
HOBBY KNIFE

FyNTADODTWAIE
TOOLS (INCLUDED)

T o)

— =2\ I)ILLUF
TFLIF TURNBUCKLE
NUT WRENCH WRENCH

gﬂ

7 AL>F(1.5mm / 2.0mm )
ALLEN WRENCH

HEEZE TR ICRIBESTEDAICASARNZULO>HDOSIEL. SHIAZD|EE(ICIE > THERICHEMS EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



XAV v Y—DHEILT

Main Chassis Assembly

[C@/\"—D“’dﬁﬁﬁﬁ'%’a/\"—‘y]

Parts used on this page

MO-002-3
XAV v Y— X1
Main Chassis

K #1 ONE
Bag #1 Contents

AL
S —

S4-002SP2A
YA RIU—KLE&R F 1
Side plate L & R 1Ea

S4-002SP2A
FPITFFIOV L X1
Antenna mount

S4-002SP2A
NNy FU—RZKS X1
Battery post S

S4-002SP2A
JNyFU—RZA ML X1
Battery post L

S4-002SP2A
RRARZAR—H— X2
Post spacer

S4-002SP2A
Ny FU—=R bw){— X1
Battery stopper

S) MO-118P
l\“yj_—U—le—h X1

Battery plate

7 MO-118P
NyFU—=Tb—h X1
Battery plate

AT ZC-N3LA
[Quozoorsr <

ZC-F38A
IDlmm] M3x8 B5+ w7 X9
FHS Screw
ZC-BH38-A
(Jmmmm v s < 2
BHS Screw

ZC-F315A
ﬂ)ﬂnmmmmm M35 B5EZ X1
FH Screw

ZC-BH325A
M3x25 KT Uy R X1
BHS Screw

g

ZC-BH38-A
M3x8 IRF A\ R
BHS Screw

+1
|

-@- +05

0]
Ny FU—Z by /)\—DEEE}ERT S
Ny FU—[CEDETHRUIEE .
Select the direction of the battery
stopper according to the battery used.

ZC-S37A
M3Ovyv—
Washer

ZC-BH325A
M3x25 Ry Uy R
ﬁ BHS Screw

&
MO-118P

|/2!> NyFU=TJb—b

S4-0025P2A

(f [ Battery plate
-

S4-0025P2A
NNy TFU—=Z hw)(—

S4-002SP2A
FPUTFFIDU b
Antenna mount

S4-002SPA2A
P4 RIJU—KR
Side plate R

Battery stopper

ZC-F38A
M3x8 S ER
FHS Screw

S4-002SP2A
RRARAR—H—
Post spacer

(=)
® @ JNyFU—RZAKS
Battery post S
&La

M3F+a0OvFv b
Nylon Nut

S4-002SP2A
Y4 RIU—HL
Side plate L

Main chassis g

ZC-BH38-A
M3x8 iRy Ay R

= T e
zcs37a |

M3Tyyv— &
Washer

[ &)wmo-118p
o NyFU—FL—h
I Battery plate

saoo2sp2a (T
@ Ny FU—RZ kL
Battery post L

I
S) S4-0025P2A
KR RZAR——

Z Post spacer

HZC-FCN 5A
M3x15 S ER
FHS Screw
RAELYF (2.0mm) @ Ry AL VF (7.0mm)
Allen Key ( 2.0mm ) Nut Driver ( 7.0mm )




YRAIIY b Vv Y—TU—ZAOBUSIF

Suspension Mount, Chassis Brace Installation

R #1 ORE
Bag #1 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

S4-003A
YvY—TJU—RF X1
Chassis Brace F

[
S4-003A
YvY—TJU—RR X1
Chassis Brace R

)
o o [

o

S4-003FCA

Fyvy—JUL—RT—hk X1

F Chassis Brace Plate

o
E(% o o |
(o)

S4-003RC2A
RY+y—JU—ZTL—h X1
R Chassis Brace Plate

C=—=—=0
lJe 9&&

S4-300FRA
JO0YHKRYARDV KR X1
Front Suspension Mount + R

ol =w Jo[ [

MO-300RF-3
UPHARYIV N -F X1
Rear Suspension Mount - F

ZG-F38A
IDﬁmm] M3x8 S5+ v w7 X12
FHS Screw

ZC-BH38-A
G]mmjm] M3x8 5>~y K X9
BHS Screw

B

S4-300FRA
IOV MIRAYIY S - R S4-003A
Front Suspension Mount - R

S4-003A
S v y—JTU—RF
Chassis Brace F

ZC-BH38-A
@ M3x8 &AW K
BHS Screw

®

S4-003FCA

Fypy—IL—27L— Y
F Chassis Brace Plate \

MO-300RF-3
UPHYIIIU N -F
Rear Suspension Mount + F

i| METEITER
= Note position

YvyY—TJU—AR
Chassis Brace R

8

ZC-F38A
M3x8 U5F v v
FHS Screw

ZC-F38A
M3x8 Y5+ v v @
FHS Screw

ZC-BH38-A
ﬁMSxS T LINIIS @
BHS Screw

4-003RC2A
DAl Vy S VES S
Chassis Brace Plate

_(:«3

@ Allen Key ( 2.0mm)



NILOo~NY B, E=5—IT 2 bOBYTIF

Bulkhead, Motor Mount Installation

@FRONT®

S4-302FA ’
70V hFPRy 72 C QS
Front Gear Box C

ZC-BH312A
M3x12 RNy R
BHS Screw

MO-002FLR-3 5

FO7/UboAw KR =

Front Lower Bulkhead R MO-002FLL-3 _
g’% FOZ/LoAy RL =~

R#2 DAE

S4-302H2A
Bag #2 Contents TUb T~y ERA—H—
g Bulkhead Spacer
g HEETER
g Note position
MO-002FLL-3 ZC-F36-A
FO7ZIN)ILoANY RL X1 M3x6 US++vwv T
Front Lower Bulkhead L FHS Screw

MO-002FLR-3
FOZINLIANY KRR X1
Front Lower Bulkhead R

¢

MO-002RLL-3
ROZ/IVLI~NY RL X1
Rear Lower Bulkhead L ZC-F310A
M3x10 US5Fvv 7

MO-002RLR-3
RO7/NLI~NY KR X1
Rear Lower Bulkhead R

.REAR. Yy —1Zv MRS TRNIIET.

The center unit is installed in the rear position.

ZC-BH312A S4-304-2A MO-302CM
M3x12 RE Ay Fﬁ 5—5’—,\/'797'* tgés“'o—g'jyl\
BHS Screw otor Mount
S4-304-2A Center Mount
E—5—<DUUhK X1 >
Motor Mount ) £

1C

MO-302CM

TUH—IIV A X1

Center Mount MO-002RLL-3
oz o R Lower Bukhead
—_— R Lower Bulkhead L
S4-302H2A

JNILIANY RAR—— x4
Bulkhead Spacer

O

S4-302H2A

JILI ANy RAR—Y—
S4-302FA Bulkhead Spacer
IO Ry IR C X1 S ——
Front Gear Box C HREAEISER
@ Note position

(o A O]

|D1m11

C-F36-A
3x6 YSFv v T X2
HS Screw

TZN

N
W
g

0
¢
((ame

CF

YT x4 e ZC-F38A
V7 s @ M3x8 H5%vv

FHS Screw

oz
I
»2
2%
g
_H.
<

¥*EYY—1Z v NEFIS TERAY 2R,
ZC-F310A MO-010B47A V5 —h—> 47 mzRliE AR EEL,

M3x10 S5+ + v T X6 ZC-F310A When using the center unit in the front position, please
M3x10 US5+v v @
FHS Screw

| prepare the MO-010B47A center bone 47 mm separately.
ZC-BH312A @

M3x12 R VA K x4
BHS Screw @ AELYF (2.0mm)
Allen Key (2.0mm )

-
T
n
[%2)
Q
0]
=



FYFTDHEHIIT
Gear Diff Assembly

CDOR—=ITERTD/I\—Y
Parts used on this page

UV FA)L #5,000(5— ) X1
Silicon ail ( Dirt)

2YUdVFA)L#10,000 X1
(H—Rvy b/ ANITZ2R)
Silicon oil ( Carpet/Astroturf )

R #3 ORBT
Bag #3 Contents

_Z

CA

S4-503GH

TIT—RF vy T X2
Diff Case Cap

o
05::;,
=)

B2-501GGA
HRTw bk x2
Gasket

S4-503R16A
UV IF+ X2
Ring Gear

0/ S4-503GHA
FTIT—R X2
Diff Case

0
S4-500GMA
JOZEY X2
Crosspin
S4-503DCA
RS THhyT X4
Drive Cup
B2-503GMA

F47-\ X8
Gear-Small

2, B2-503GMA
y F 7K x4
Gear-Large

O

S4-500GMA
¢50UVT X4
®5 O Ring

OJe

S4-500GMA S4-500GMA
G5 VLK X4 B VLINX4A
®»5 Sim-Large @5 Sim-Small

ZC-F28TPHA
M2x8 55 vEVIER X8
FH Tapping Screw

ZC-BH28TPA
M2x8 v EVIER X8
BH Tapping Screw

ZC-F28TPHA

g

—_

i

—
;‘”\ S4-503R16A
Uy E
2 Ring Gear
Q S4-503GHA
E) FIT—2
Diff Case

M2x8 B35 vEVITER
ﬁ FH Tapping Screw

EVEANDEE. £V D5t
ZERSATHY TORICER.
RSA4Thy TZH><bEL
EHSLNET,

When installing the pin,
position the pin onto the
groove, and slowly turn the
outdrive while pushing the
pin into the hole.

S4-500GMA
J0REY

©

®3 UL X8
®3 Sim

COI—YIFERLEEA.
This parts are not used.

S4-500GMA

Crosspin

&

F -0
Gear-Small

3
v;l/ \
B2-503GMA

S4-500GMA
¢5 VLK
®5 Sim-Large

S4-500GMA
p50UVT (<
®5 0 Ring

e@@ °

S4-500GMA

Y
@5 Sim-Small

S4-503DCA
RSAThy T
Drive Cup

S4-503GHCA
FIU—RFvvT
Diff Case Cap

)

>

%Ij’in

2y B2-503GMA
NS
AP Gear-Large

ZC-BH

M2x8
S4-500GMA
=%

If
gﬁﬁT

2UdVFAI
Silicon Qil

#5,000 ( ¥— h@Dirt)
#10,000 (H—Rv k/ ATZ

{Carpet/Astro turf)

BH Tapping Screw

B2-503GMA
e

Gear-Large

S4-500GMA
(IS NPN
®5 Sim-Large

I S4-500GMA
S e50Uv5
®»5 0 Ring

S4-503DCA
RSATHhy T
Drive Cup

28TPA
YvEVIER

O—-@.-@EXAR
[CHF([CHDIAHFT .
Tighten equally in the
order of ®—® then
@—®@.

B2-501GGA

HATw b

Gasket

ARy MO UVIIIE
TSwo U REERMT B
EV—)LEDEELET,
Coating the gasket with
black grease will help
provide a better seal.
KHEET AT I
CS-SLGA

V=LY 2@1,067

772ty MEDET . @
Assemble 2 diffs.

Allen Key ( 1.5mm)



T —RSA4TVvT b FPRYIXDEHILT

Center Drive Shaft, Gear Box Assembly

CDOR—ITERTD/I\—Y
Parts used on this page

¥I\A KNP ITH—FR#2 A TVET,
The height adapter are included in bag #2.

S4-302HA
N1 RFPHFTH—F2 X2
Height Adapter F2

& #4 OB
Bag #4 Contents

@ S4-010TPCA

CoUvT X2

C-Clip
MO-010B50
70V bk Ry JiR—>-50mm X1
Front Dog Bone
e
MO-010B10-3
Uv Ry IHR—>-100mm X1
Rear Dog Bone

MO-010DC-3
RSA4TJYVa1 bk x2
Drive Joint

5

S4-302FA
0V PRy IZXASB & 1
Front Gear Box A & B 1Ea

S4-302RA
UPFrRy I A X1
Rear Gear Box A

S4-503D16A
RS54 T+ 16T X2
Drive Gear

ZC-SS43LFA
M4x3 £y hAIUa1— X1
Set Screw

ZC-BH38-A
(i s s> i
BHS Screw

S4-010TPCA
C——J0O0va«qrbEY X2
Joint Pin
-~ S4-010TPCA
@ HvIVaqavhk xa2
= Cup Joint
ZC-S50SA
¢5m L (0.2) X4
$5X0.1 YL\ X2
Shim
N B2-010BCA
©|: UV RPUVINHS—-F X2

Rear Bearing Collar - Blue

/

BB-105-2A
BX10RX7UVT x2
Bearing

BB-135-2A
BX13RXFPUVT X2
Bearing

ZC-S100SA
@ 10mm ¥ Ls X5
@10X0.1 Y Ls X2

Shim

BB-1510A
10x15 RFPUVT X2
Bearing

S4-010TPCA
hwIIaAU b
Cup Joint
MO0-010DC-3 @
RSA4TYV312
Drive Joint
A @
P\
S4-01 OTPCA@ G@ M
CHUwT \/4 ® MO-010B50
C-Clip @ 70V k Ry IR—>-50mm
&@ Front Dog Bone
MO-010B10-3
S4010TPCA U Ky 7fi—>-100mm
Joint Pin Rear Dog Bone
S4-302FA ey
- X100 RX7UV T
70V hFPRyIZ A @ Bearing ZC-SS43LFA
Front Gear Box A S /® M4x3 vy hRIYUa1—
( A B2-010BCA Set Screw
o RPUYVIHS— - &
ZC-S50SA / Bearing Collar - Blue
®5%x0.1 Y In 4
Shim = FSIEH
Flat side
ZC-S50SA Q IOk Assy.
¢5mm L X2 / T Front Assy.
Shim BB-135-2A
@ BX13RFUVY A
/‘3 Bearing
£0.5mm
Total 0.5 mm
&S 54.503D16A
RSA4TFv 16T 70V hFvRy I
Drive Gear Front Gear Box
ZC-S100SA
BB-1510A 7~ )
10x15 RPUVY & $10m> L x3
Bearing Shim
ZC-S100SA
®10X0.1 Y In NN
Shim T J .
0.7 mm (-D 70V b Assy.
Total 0.7 mm Front Assy.
ZC-S100SA
Q p10mY L X2
S4-302H2A S Shim
kgt o0, SN
Height Adapter F2 \@/ Shim
5t0.5mn I
F2 Total 0.5 mn
BB-1510A
10x15 RFPUVT
Bearing
XETITER
Note position
ZC-BH38-A
M3x8 K& A K
BHS Screw S4-302FA 84-302H2A
JoYhEpvoze [ IETYISER
@ Front Gear Box B eight Adapter F2
4 . o — \
TyTF4VIIN—YEUTTERTEL,
Use these parts for adjusting setup. .REAR. BB-105-2A
0 Fl 5Xx10 X7 UV Y
Bearing
| I Il | [
U U BB-135-2A PA
Sx13 "PUZY )) B2:0108CA
L +1mm +2mm Bearing \ RPUDTHS— - &
ZC-S50S8A / Bearing Collar - Blue
#5X0.1 Y 1x N
Shim ~
ZC-S50SA K
N S4-302RA
O Xek/g DPE TRy 22 A
im @ Rear Gear Box A
Paya
Lorosm UPEPRY o AR, FPOBHEENEDN
otal b.om BARG5X0.1mm ¥ AZKRVTTEALZEW,
S4-503D16A In the case the gear mesh at the assembled
RS4 T4 16T rear gear box is tough, please take out the
Drive Gear 0.1mm shim to reduce resistance.

. NELYF (2.0mm)
Allen Key ( 2.0mm )

CS-BGA
ITSvoTUR (R ZZHMULET.
Apply a black grease.



FPRy IXDEHILT

Gear Box Assembly

CDOR—ITERTD/I\—Y
Parts used on this page
MINA RNTHTI—3R#2 LA TVET,

The height adapter are included in bag #2.

S4-302HA
N1 RF7HFTH—R0O X(2). R2 X2
Height Adapter RO. R2

() RIFY— MIERTOBEEEDE T,
The aty in () is the gty for the dirt ver.

R #4 ORB
Bag #4 Contents

S4-302RA
P UPFPRyIZB X1
Rear Gear Box B

ZC-SS43LFA
M4x3 v hAIYU 21— X1
Set Screw

ZC-C268A
Ummﬂmm M2.6x8 vy TXTUa— X2
SHC Screw

ZC-S100SA

@ 10mm YL X5

®10X0.1 YL X2
Shim

BB-1510A
10x15 RXPUVT X2
_ Bearing

ZC-SS43LFA
@ Max3 £y k25U 21—
Set Screw

ESIEHE
Flat side

U+7 Assy.
Rear Assy.

>

J UV FPiRy IR
Rear Gear Box

BB-1510A
10x15 X7UT @
Bearing N
ZC-S100SA

?10x0.1 YLx 0
shim

S4-302HA
N1 "RPHTH—R2, RO(F—h)
Height Adapter R2 or RO(Dirt)

H—Ry /A2 @
Carpet/Artificial turf R2 \

-k
Dirt R

S4-302RA
UP+viRy o2 B
V Rear Gear Box B
ZC-C268A
M2.6x8 ¥+ v TRXIUa1—
Cap Screw

= ZC-S100SA
5+ 0.7mm l A
Total 0.7 mm 'D]OS"AT;A X3 @

U+ Assy.
Rear Assy.

d10mm L X2
\ Shim
@ ZC-S100SA
®10X0.1 YL
&@/ Shim
s0.5m 7N
Total 0.5 mm
BB-1510A
10x15 X7 UVT
Bearing

XEETER
Note position

I\

RO R2

S4-302HA
N NP5 TH—R2, RO(F—I)
Height Adapter R2 or RO(Dirt)

Ty FaVIN—=YEULTTERTE,
Use these parts for adjusting setup.

mm
I

+1mm +2mm

70V bRy O 20T

Front Gear Box Installation

R #4 ODRE
Bag #4 Contents

CDNR—ITHERTD/I\—Y
Parts used on this page

7

MO-002FUR-3
FyIN—=I\LIAY RR X1
Upper Bulkhead R

)

MO-002FUL-3
FyIN=\JLIAy RL X1
Upper Bulkhead L

ZC-F318A
ﬂ)mnmmmmm M8 D5+ vy T X2
FH Screw
ZC-BH310A
G]mnmmm M3x10 &>~y K x2
BHS Screw
ZC-BH312A
(o idx12 52 m  x2
BHS Screw

ZC-BH310A

@

MO-002FUR-3
Iy RFEv v TR
Bulkhead Cap R

>

FHS Screw

MO-002FUL-3
NI~y RFEvvTL
Bulkhead Cap L

l
ZC-F318A
ﬁ M3x18 HS5Fv v

ﬁ ZC-BH312A
(S

M3x10 RFT Ay R BHS Screw
BHS Screw

()

Allen Key ( 2.0mm)




U FiRky I X0

Rear Gear Box Installation

R #4 ORE
Bag #4 Contents

CDOR—IJTERTD/I\—Y
Parts used on this page

MO-002RUL-3
=) ULTAY KL X1
Upper Bulkhead L

MO-002RUR-3
ZyI\=I\LIAY RR X1
Upper Bulkhead R

ZC-BH310A
G]]mﬂmm]] M3x10 K& YAy K x4
BHS Screw

ZC-BH312A
[mmmmmmmsﬂeﬁﬁyAwae
BHS Screw

ZC-BH310A
M3x10 Ry Ay R
BHS Screw

MO-002RUR-3
LI~y RFvyvTR
Bulkhead Cap R

ZC-BH312A
M3x12 iRy Ay R
BHS Screw

MO-002RUL-3
IOy RFEvvTL
Bulkhead Cap L

Allen Key ( 2.0mm)

AUy )I\—DHEHILT
Slipper Assmebly

CDNR—IJTHERTD/I\—Y
Parts used on this page

R #5 DRE
Bag #5 Contents
MO-303MS

| Bl xrvyeTbx
Main Shaft

MO-303AJ
AUy N—=RTUVT X1
Slipper Spring

MO-303AdJ
@ ZUw)i—F vk X1
Slipper Nut

S4-303DCBA
@E RSATHAYT (RFUVIHE)X1
Drive Cup (Bearing)

MO-303DP
RSA4TT—hk X1
Drive Plate

Z2-SG80OSDA

B2-670CA
Z)I\—=F+ 80T X1 RUw/{—/ly R X2
Spur Gear Slipper Pad
S4-303P2A MO-3030P

AU YI=TU=h X1 20w (~FH5-TU—h X1
Slipper Plate Slipper Outer Plate

(1:1)

ZC-SS325LA
D) M3x25 &y hZHU2—
(RYOvIMIE X1
Set Screw ( Thread Lock )
MO-303DP/S4-303DCBA
C— ) RSrJEY X2

Drive Pin

MO-303DP
RSA4TUVT X1
Drive Ring

MO-303MS
XLV v T
Main Shaft

tibhEzabtE?
Key onto the
main drive shaft.

MO-3030P

Slipper Outer Plate

B2-670CA
AU w){=)Vy R
Slipper Pad

'3 Z2-SGBOSDA
<q Z)\—F+1 80T
Spur Gear

S4-303P2A
DS AUwI\=TL—h
Slipper Plate

® & 54.303DCBA

sy /® kS TEY
Drive Pin
S4-303DCBA
RSATHAYT (RFUVIA)

Drive Cup (Bearing)

AUy W=7 05—TL—

AUyN\—Fy hZEEET DY hXTU1—ld AU wv/(—
2 v 7 hD 3 EHDFSEED THDABET o
HRIBPICIFHDIARIENK D TERET L,

The set screw used to secure the slipper nut is Q%SSJ\S;A;J_ vk
tightened onto the flat area of the slipper shaft. g 4
#Do not tighten onto the threaded area.

@Slipper Nut
ZC-SS325LA ®/

M3x25 v hAZU1— @ |

(YO IMIE) MO-303AJ
Set Screw ( Thread Lock ) Y I\—=ZATYVT
Slipper Spring

~

weyl~vl

»

KEITTORY v\ —RAEF EORER
[CHOFHICHEDEENBERICEDET,
Adjust the slipper so that when the
car accelerates from a dead stop,
there is a small amount of slip.

MO-303DP

gy
>
|

RSATUVHICTSvITUR
ZE<BHU TSV,

Apply a little amount of black
grease to the drive ring.

MO-303DP
RSATT—hk
Drive Plate

' /@l\lﬁo-ﬁosDP
@ FIr7e
>

Drive Pin

Allen Key ( 1.5mm)




AU w IN\—DIEHIIT
Slipper Assmebly

CDR—=ITERTD/I\—Y
Parts used on this page

K #5 ORBE
Bag #5 Contents

il

MO-303DCB
COL RS54 THvT X1
COL Drive Cup

MO-303DCB
COL RS14ThvTF
Drive Cup

ASAMR—IVCIEHTFTS vy
SUREBHLTIREN, |

Apply a liberal amount of black gh
grease to the diff thrust balls.

&

Z8-507A

0-8-6

ASAKNT Yy v—
Thrust Washer

ZS-507A
ASZ RR—)L (81&)
Thrust Ball (8 Pcs)

ZS-507A
cm 252 RTvye=" |
ZS-507A Thrust Washer g%ggsﬁds
O ASZARR=)L X8 9~95m S >
Thrust Ball |<—> pring
ZS-507A & MO-303AJs
@151 rIwev— X2 Em @3x0.5mm V Ln
Thrust Washer Sim
MO-303AJS / ZC-S350A
®3x0.5mm VL X1 PYPARATYa—
Sim Adjust Screw
MO-303AJS MO-303AJS
m ATUVY X1 PIvARROYa—(xIOvINTHE)
Spring COL DFEE(E 9 ~ 9.5 mEBRRICHBL TS0, Adjust Screw ( Thread Lock )
OB (TERL TS,
[hmmmmmmmm PRI DEERY v/\—1=y MERDALTITVET.
When adjusting COL, please adjust it to Omm to 9.5 mm.
MO-303AJS *Do not overtighten.
PIvARAOUa— X1 When making adjustments, remove the slipper unit.
Adjust Screw
v 5—TL— bOBRUTIF
Center Plate Installation
BB-1510A
10x15 RX7UVT
Bearing
ﬁ ZC-BH38-A

R’ #5 DB
Bag #5 Contents

CDNR—IJTHERTB/I\—Y
Parts used on this page

[e] [¢)
(¢] (¢]
MO-304CP

VI IVRTLU—h X1
Center Mount Plate

ZC-BH38-A
M3x8 INF U\ w R X4
BHS Screw

L

BB-1510A
10x15 X7 UVT X1
Bearing

BB-1812-2
12x18 RPU VT X1
Bearing

BB-1812-2 g ﬁ I
12x18 X7 U5
Bearing
MO-304CP

TV IVKNTL—k
Center Mount Plate

Dy
£ 3
XEETER
Note position
ittt

M3x8 &AW R
BHS Screw

ITJSvoIUR (B) 22HULET, NALVF (2.0mm)
Apply a black grease. Allen Key ( 2.0mm )



NIVO SO DEUSIF

Bell Crank Installation

CDNR—IJTHERTD/I\—Y
Parts used on this page

M¥NIVISVIRBRE LA TVET,
The bellcrank are included in bag #1.

S4-200-A
NIWISVILER X & 1
Bellcrank L&R 1Ea

R #6 DA
Bag #6 Contents
§o 08
S4-201CL2A
TYy—UVT X1
Center Link
@
%o
®
S4-200P2A

NIVOSVOTP—LTU—b X1
Bellcrank Arm Plate

NIWoSUITU—R X1
Bellcrank Brace

7]
N
n
o
o
03]
n
>

MO-201P-3
NIVISVIRZA K~ X2
Bellcrank Post
S4-001WA
JOYRRFARDIV K X1
Front Body Mount

ﬁ

ZC-F38A

M3x8 U5+ v v T X3

FHS Screw

ZC-BH38-A

M3x8 & Ay R X5

BHS Screw

ZC-BH315A

M3x156 RFZ Ay R X2
BHS Screw

EBG

it

ZC-S310A
@3x0.1Tmm ¥ Ln X2
Sim
ZC-S330A
@®3x0.3mm VL X4
Sim

\ [| zC-s550A
@»5x0.5mm Y L X2
/ Shim
N Z2-010BCMA
@ |:| RFPUVITHS— X2
/. Bearing Collar

BB-63F-2A
3X6 TS VINRFPUVY X4
Frange Bearing

BB-105-2A
5x10 X7 UV T X4
Bearing

Z2-206-6A
Oy RIVRAR—=)ILBEm X1
Ball Stud 6 mm

(A=

Z2-206-10A
Oy BRIV RAR—=)L 10mm X2
Ball Stud 10 mm

ZC-A3610BA
@I:I Imm 7V ZAR—=Y— - B X1
Tmm Aluminum Spacer -Black

ZC-A3630BA
@ I:I 3mm PV AN—H— - B X2
3mm Aluminum Spacer -Black
ZC-A3640BA
@ I:I Amm 7 JVZAR—H— - & X2
4mm Aluminum Spacer -Black
- ZC-N3PA

o) M3+ vk x3
© Qs

T

r——
ZC-N3PA ; .
-k -k
M3 F v .
@Nut 7 S4.201CLEA g Dirt m Dirt
| B —1 s Nl ZC-BH38A
G Center Link g . '\Bﬂgéssg-‘rzv;/’\‘” '\ﬁ ﬁ H—Ry ~/ ANTZ
n=—vk 8\ | Carpet/Artificial turt
ALZ
Carpet Z2-206-6A
e Oy RIY RKR—)L 6 mm
Artificial turf Ball Stod & m

| ZC-A3630BA
&) 3mm PIEAR—Y— - B
3mm Aluminum Spacer - Black

QC=—(E—

S4-200P2A
NWOSVOT—LT—b
Bellcrank Arm Plate

|
70.206-10A | ZC-N3PA 0
Ov BT RK—)L 10m S4-200-A [| T M3Fw o
Ball Stud 10 mm N)VosSv Nut
Bellcrank o ©)

XEEITER
Note position

v
i @

ZC-BH315A
BB-63F-2A ) | M3X15 RE Ay K
3x6 TS VIRFPUVT BHS Screw
Frange Bearing
© |
ZC-S330A @
3x0.3 z
¢303mm YA © ZC-S310A

@3x0.1Tmm¥ Lx

Sim
BB-63F-2A
3X6 TS VINFUVYT
Frange Bearing
S4-001TWA
é | JOYVhRT4IDV S
Front Body Mount
ZC-A3640BA I
4mm PV AN—H— - & E% Q | ZC-A3610BA
4mm Alu Spacer - Black | ZC-S330A S 1mm 7L AR—Y— -8
& ¢ 3x0.3mm ~‘§_A o I Tmm Aluminum Spacer - Black
im
J; g $4-200B2A
8 NIWVISVITU—R
/S\‘)lbeaoij*jg . I Bellcrank Brace
> (
Bellcrank R ZC-F38A
M3x8 5+ vv/

FHS Screw

XETITER
Note position

g ZC-BH38-A
M3x8 M& AW R @
BHS Screw

QY
Z2-010BCMA | J;
RPUYENS5— 8

1 Bearing Collar |

BB-105-2A
5x10 X7 UVY ZC-S550A
Bearing @»5x0.5mm ¥ L

Shim

!
;

BB-105-2A
5x10 RXF7U VT
I Bearing
MO-201P-3
NIVISVIRA
Bellcrank Post
ZC-F38A
M3x8 YS5F+v v g
NELYF (2.0mm)
Allen Key ( 2.0mm)

FHS Screw



a3y III—DEHIIT

Front Shock Tower Assembly

CDOR—=ITERTD/I\—Y
Parts used on this page

KOAVIROY N RT AV MEFR#6 [CADTVET,
The wing mount, body mount are included in bag #6.

S4-001WA
UPRTF4OU b X1
Rear Body Mount

S4-001WA
DAVIIIU N X1
Wing Mount

RH#7 ODRE
Bag #7 Contents

S &
] o
B =@
M0-017-3 M0-018-3

J0Yhko3vo579— X1
Front Shock Tower

ZC-S37A
DyYv— X4
Washer
ZC-BH312A
(o wsx12 5> ms  x3
BHS Screw
ZC-BH322A
(o s 5> k xa
BHS Screw
S ZC-N3LA
@ M3 F10OVF vk X4
Z__| Nylon Nut
-~ ZC-N3PA
@ M3Fv bk X4
=~ Nut
Z22-206-8A
[]mt::]DwFIJFﬁ—w8mx4
Ball Stud 8 mm

UvravosD— X1
Rear Shock Tower

MO-017-3
JOYhyavosyoI—
Front Shock Tower

ZC-N3PA

M3P v k a
PNut

ZC-N3LA
M3 F1OVF v b
Nylon Nut

MO-018-3
Uvravosyd—
Rear Shock Tower

Note position

ZC-BH312A &
@ M3x12 iRy Ay R
BHS Screw
/
& &
S4-001WA

UPRT4<oV b
Rear Body Mount

B o
@gxi%ﬁ\

&

i

§ Z2-206-8A

S

Ball Stud 8 mm

ZC-BH322A
M3x22 Ry Ay R
BHS Screw

ZC-S37A

ZC-N3PA

Ov RIY RAR—)L 8 mn

ZC-BH322A
M3x22 RY Ay R

BHS Screw

DALVIIIY b
Wing Mount

Z2-206-8A
Ov RIY RAR—)L 8mn
Ball Stud 8 mm

ZC-N3LA e
M3 F+AOVFy N
Nylon Nut

F—hk
Dirt

=Ry b/ ANITZ
Carpet/Artificial turf

V3w yI9—0ESTIF

Shock Tower Installation

CDOR—=ITERTD/I\—Y
Parts used on this page

XA VTN=Y, AR—=T—FR #6 [CA2TVFET,
The wing parts, spacer are included in bag #6.

7\ S4-001WA

) ROV RT vy v— X2

Z>Y WMount Washer
S4-001WA

7 ) DA VI AR—Y— X1
7 Wing Spacer

S4-018SA
23y III—-ANR—Y— X4
Shock Tower Spacer

R #7 ORE
Bag #7 Contents

ZCF312A
IDmmmmm M3X12 45+ pv 7 X2

FH Screw

ZC-BH312A
(T wax12 5 2ms  x
BHS Screw

S4-018SA
Y3y IIT—AN—Y—
Shock Tower Spacer

ZC-BH312A
M3x12 Ry Uy R
BHS Screw

S4-00TWA

RUVRDY Y v— @

Mount Washer
S4-001WA

DA VI ANR—H—
Wing Spacer

ZC-BH312A
@ M3x12 IRF Ay R
BHS Screw

ZC-F312A
@DM3x12 YS5Fvv T @
l FHS Screw

S4-018SA
23y oI I—ANR—Y—
Shock Tower Spacer

Allen Key (2.0mm)




702 M\TFv U7 DEHIIT

Front Hub Carrier Assembly

CDNR—IJTHERATD/I\—Y
Parts used on this page

Rz #8 DRE
Bag #8 Contents
S4-01077A

AZN=BIVRSATYvT - T70OY K X2
Universal Driveshaft - Front

MO-415P1
ATFPUVITU—h X2
Steering plate

ﬁi B4-011RA

S UPimA LT X2

ﬁ‘ Rear Wheel Hub

Z4-4158A

S4-413-8A

MO-008FG
707 ka7 YRT7—L (I5T74K) X2
Front Lower Suspension Arm (Graphite)

BM-415CA
@ NTFHUFPIR—P— X2
Hub Carrier Spacer
ZC-A3620BA
@ I:I 2mm 7 )V AN—H— - B X2
2mm Aluminum Spacer - Black
N [1] BM-O10BCA/ZC-A5710BA
@ |:| 20V s RFPUVITHZ— X2

Front Bearing Collar

Z2-206-6A
O[ﬂ:[] Ov KT Rii—)L 6m x2
Ball Stud 6 mm
Z2-206-8AA
O]ﬂ:u Ov KT Ki—IL 8 m x2
Ball Stud 8 mm

BM-414WAA
I]:| FISBFVICY X4
Aluminum King Pin

A~ ZC-N3PA
@MST“JT\ X2
NS Nut

SP-011HA
C—— O RAILINTEY X2
Wheel Hub Pin

BB-105-2A
BXx10 RXFPUVY X4
Bearing

ZC-N4FLTA
M4 7IL=Fw b-FB X2
Aluminum Nut-Thin

B2-009ARA
FOI—YAF—LEY X2
Outer Suspension Arm Pin

ZC-BH24A

M2x4 Ry Ay R X4

BH Screw
ZGC-C25NA
M2x5 ¥+ v TZAIU1— X2
SH Screw

ZC-BH38-A
G]mmm]] M3x8 KU~y Rk x4
BHS Screw

ZC-BH312A
G]mmmmm M3x12 5>~y I x4
BHS Screw

AF7U5JOvILERE 1
Steering Block L & R 1Ea

JOYM\JF+vU7 LERE 1
Front Hub Carrier L & R 1Ea

Z2-206-6A
Ow RIY RKR—)L 6mm @
%Ball Stud Bmm
ZC-BH38-A
S4-01077A M3x8 Ry UAw R @
AZN=YILRSATYv T~ JOV K BHS Screw

Universal Driveshaft - Front

® F—b
S MO-415P1 Dirt
ZC-N3PA AF7PUVITU—k

M3 F v~ Steering Plate

Nut 5 H—Ry b/ AITZ
Carpet/Artificial turf

BB-105-2A >NV
510 R7 UV i

Bearing BM-O10BCA/ZC-A5710BA

2OV RXPUVITHS—
Front Bearing Collar

—————"—""\ z4-4155A ™~
HET(ER AF7FUvHIOvIL
Note position Steering Block L

BB-105-2A
510 R7UVT
Bearing ZC-C25NA
M2x5 ¥ vy Ao 1—
SH Screw

Q B4-011RA
-206- UikA JLINT
ZD?yEIPIG‘JBIénf—)b 8mm SP-01THA ﬂ Rear Wheel Hub
Ball Stud 8mm RAINTEY
Wheel Hub Pin
ZC-A3620BA |
)

emm ZLSAN-9— - & ZC-BH312A
2mm Aluminum Spacer M3x12 KAy K @ =~y k/ ATZ
BHS Screw

O Carpet/Artificial turf
@®
BM-414WAA

Note position
TIVERFIITEY
Q/Aluminum King Pin

S4-413-8A
70V MN\TFvUT L
Front Hub Carrier L

BM-414WAA
FIVZRFVITEY
Aluminum King Pin

ZC-N4FLTA
M4 7IV=Fw &8
Aluminum Nut-Thin

ZC-BH312A
M3x12 Ry R @
BHS Screw

XY 27— LD ZAL—XCEE LBEVBES.
COBREPTDETHNIUL TS,
In the case the suspension arm doesn’ t

MO-008FG
70V OFPYRT7—L (FJS5T74N)

Front Lower Suspension Arm (Graphite) \\ operate smoohtly, please fine-tune the edge
3 ’ BM-415CA with a file or something.
e NTEpUTRAR—H—
Hub Carrier Spacer
B2-009ARA
ZC-BH2AA FUI—HRF—LEY
M2xd IRT A Outer Suspension Arm Pin
BH Screw
SLAIBEKICHNITE T . @

Assemble the right side in the same manner.

@ AALVF (1.5mm) . ANALVF (2.0mm)
m Allen Key ( 1.5mm) Allen Key (2.0mm)



URI\TF+UTPDEHILT

Rear Hub Carrier Assmebly

CDNR—IJTHERTD/I\—Y
Parts used on this page

R #9 DRAE
Bag #9 Contents

UVN\TFv U7 L&R & 1
Rear Hub Carrier L&R 1Ea

— S4-415RA
u@ J\A R A=k 0.5 m X2
e N Height Insert 0.5 mm
N\ S4-415RLA
& D5 kX2
[ ] Link Mount
[T\ B4-011RA
O | Uik ILI\T X2
5 Rear Wheel Hub

Ak

H—Ry N/ ANITZ
Carpet/Artificial turf
Z2-206-8A

F—b Z2-206-8A
Dirt Ov RTY RR—)L 8mn @
Ball Stud 8 mm
Ov RIY RAR—)L6mn @
Ball Stud 6 mm

ZC-A3620BA
2mm 7 JVZAR—Y— - &
2mm Aluminum Spacer - Black @

| S4-415RLA
P UvoIov s
\/'b Link Mount

ZC-A3610BA

TMm7ZILEZAR—F—- 8
Tmm Aluminum Spacer Black

ZC-BH312A S4-415RA
M3x12 RF Ay R UvN\TH+v U7 L
BHS Screw Rear Hub Carrier L

S4-01065A

AZN—BIWRSATYvT - UP
Universal Driveshaft - Rear

([

S4-01065A
AZN—BILRSATIvT - Uy X2
Universal Driveshaft - Rear/65mm

S4-008R5GA (95774 L)
UvO7YR7—LL5 LERF 1
Rear Lower Suspension Arm L5 L & R 1Ea

(1:1)

Z2-415S10A
o NTFPUFAR—Y— - FL— X4
Hub Carrier Spacer - Gray

ZC-A3610BA
@I] Tmm 7A=Y — - B X2
Tmm Aluminum Spacer -Black

ZGC-A3620BA
@I:I 2mm 7 )V AN—H— - B X2
2mm Aluminum Spacer -Black
\ [| zC-s550A
@5x0.5mm VL X4
/ Shim
N Z2-010BCMA
©|:| RPUVIHS— X2
/ Bearing Collar

SP-011HA
C—— A RAILINTEY X2
Wheel Hub Pin

BM-N4SA/ZC-N4FBKA
M4 tL—Y3vFy bk X2
Serrated flange nut

BB-105-2A
Bx10 RFPUVT X2
Bearing

BB-135-2A
BX13RFPUVT x2
Bearing

702066
O[ﬂﬂ:[] Oy RIYRR—JL6m x2
Ball Stud 6 mm

Z2-206-8A
Ov BRIV RAR—=)L8mn X2
Ball Stud 8 mm
( ]
Z2-009R3A
FOI—PAF—LEY X2
Outer Suspension Arm Pin
ZC-BH24A
M2x4 RF Ay R X4
BH Screw
ZC-C25NA
M2x5 v v TRIYa1— X2
SH Screw

ZC-BH312A
(Y 3x12 5 m € x4
BHS Screw

ZC-S550A
@»5x0.5mm ¥ L
Sh|r6©/
Z2-010BCMA 3 BB-105-2A
0 @ sPolIHA zzoiooun (ORI gloszs
/ \’I\;h ; Bearing Collar ‘ Bearing
eel Hub Pin P
O Ny
® (D 2
B4-011RA N @ S4-415RA
DT @ \J) A R YY—R05m
Rear Wheel Hub ZC-C25NA BB-135-2A Height Insert 0.5 mm
M2x5 ¥ vy ITZAIUa1— BX13RFUVT
SH Screw Bearing HEETER

Note position

v O

I\ " VP —REREDA@ICKD
EVOMEHNEDDFY,

Pin positionis selectable by
direction of the height insert (note
direction of the protrusion)

H—Ry /A2
Carpet/Artificial turf

(v F 45—y E LTTRRATE, |

Z2-415S10A Use these parts for adjusting setup.

NITF v UPAR=Y— - J— ]

Hub Carrier Spacer - Gray 0 @ Omm X2
‘\i\ L_—~__|
BM—N4SA/ZC—N4FBKA ~—"_]

M4 EL—Y3vFy b [] Tmm X2
Serrated flange nut |
& ﬁ </ ]

(e < i5 1.5mm X2
54-008R5GA \_‘»_’({? A~
UvaQrYyR7—LL5-L (J5T74H) ( ~
Rear Lower Suspension Arm L5-L (Graphite) ‘\ 5 1‘9;‘)982'4_34*17_ LEY

\ear Outer Suspension
ZC-BH24A Arm Pin -
BH Screw \% ’

Q) 54-008R5GA
QY|vavowovrrvr xe
Shock Mount Nut

QAR BERICHEITET . @
Assemble the right side in the same manner.

AZ\—PIVRSA T+ T MIBILTEH T,
DR, I TORRICBEIRTEL.

The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.

S4-010TPCA
JaAvhEY

Fei

A=N—YIVRSATY+ T bOBEHITH

Universal Drive Shaft Assembly Installation

Z2-010RAMA

Uy 7o)
Uv Ry ik—>-65mm

Rear Axle @
:((I((@ - S4-010TPCA /\W
CoUvT
@  Rear Dog Bone C-Clip @
@ @ S4-010TPCA \)
AvITIaArk

Cup Joint @
COVUy TENTIRIGHEE RSAI/I\—FZFRAL. ERICERULEDNSAULFOFHLITHRICLTRALET,
‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

S4-01065BA

g] ISvoFUR (B) Z#BMULEI, NALVF (2.0mm)
Apply a black grease. Allen Key ( 2.0mm )

B




207 h&Y VY7 —LOWDHIF

Front & Rear Suspension Arm Installation

@ 6

58DT7vyadil#ELEICKD. XFv FA. by Rl )\ FORBHMTZIET,
Kickup, Tread, and Height are adjustable in combination of the above 5 bushes.

PYAXY TV N FFRIICEDI\—Y 7%
BRUBEDOAEESE
|]If use the left parts in front side,

the kickup angle variation will be
+0.6 mm like below chart.
YRIIU b~ .
+0.3m Suspension mount Z_:'F'y r
. FE FR Kickup
O mm -1°
—0.3 mm -0.5°
—0.6 mm 10°
—0.6 mm O mm +0.6mm | +1.2mm +0.5°
NN I\~ 10
Width Height
Ty a0A[E
Bushing direction
F—hk H—Ry N/ ANITZ
FEIRN Dirt Carpet/Artificial turf
+0.5/71°
Kickup
AT = =
KET(TFE KETTER
io|_'|3/ OI_-]G mm Note pos%i:n Note positi?n
eight A |ABARE
OJall OO
7 7
. [; ™~ P

Z2-300BSA
BAYI U NIy va
Suspension Bushing

Width Dirt Carpet/Artificial turf

HEEITER HET(CER
Note position

Note position

CDOR—=ITHERTD/I(—Y
Parts used on this page
¥NIN—=FR#6 [CAOTVFET,

The bumper are included in bag #6. /
Z2-300BSA
@ YAIYOY M Jyva
Suspension Bushing @ 75.009S35A

S4-001A @ $3.5mm 4 - '

X=X 1 0 Shim

Bumper
Z2-009R35A

— >2 @ © A YF—YRT—LEY
Inner Sus. Arm Pin
% #10 ORE == &)
Bag #10 Contents H% S4-300FFA
ZC-BH38-A JO0YKSARIVNF

@ ) £2-300BSA M3x8 Kz v~Aw kR  S4-001A  Front Suspension Mount F

| 1 |CESEPIPCPERT BHS Screw ASZAes

S\—/ Suspension Bushing Bumper

S4-300FFA

JOYMYRAYIVEF X1
Front Suspension Mount F

©

Z2-009S35A
¢3.5mm ¥ L X2

Shim /
I II Iy Q /},«(’\, /\
Z2-009R35A “’/1-"!‘9 ===
AVF—HRP—LEY X2 g

Inner Sus. Arm Pin

\Z
A
.‘\Q‘V’ Y
ZC-F38A Akl .
M3x8 5%+ v 7 x2 TS AR © &
FHS Screw FHS Screw o @

oS A5 \& |cs-B6
'\BAHséssz;hrgWJ/\\y fx B ISvoJUR (R) BEMLET, AL YF (2.0mm)
@ Apply a black grease. Allen Key (2.0mm )

AL

‘\\

W
A\




U927 —LOED

Rear Suspension Arm Installation

S5BODTyYa1DESEDEICKD. b—A. AF v FA. by R /\A bORENMTRIET,

Toe-angle, Skid-angle, Tread, and Height are adjustable in combination of the above 5 bushes.

N\ TAYD Y ~RFEICED/\—YZFERUIBE0AESEH
If use the left parts in front side, the rear suspension angle variation will be like below chart.
YAYTYV MRF Y2AYYUYV ~MRR PIFAFY R
Suspension mount RF Suspension mount RR Anti-squat
1°
1.5°
o
2.5°
3
=] . . . . .
Toe-angle 1 1.5 2 2.5 3
y—h
Dirt Car

oY

R)P7z2.0095354

Spacer

H—Ry N/ ANITZ
Carpet/Artificial turf

RYRFP—LAR—Y—
Rear Suspension Arm

JyyamAmE
Bushing direction

o

7=
\

TPIFAFY R
+0.5/1°
Anti-squat
N+
+0.3/0.6 mm
Height

Q. J
& £0.5/1°
Toe-angle

cLw R £0.3/0.6 mm
Width

H—Rvy b/ ANITZ

pet/Artificial turf

:_ \

XEEITER
Note position

AN

H—Rv /AL
Carpet/Artificial turf

CDOR—ITERTD/I\—Y
Parts used on this page

LKH#10 ODAT
Bag #10Contents

Z2-300BSA
PRIV N Twva
Suspension Bushing

MO-300RR-3
UPHIIIV KR X1
Rear Suspension Mount - R

MO-300RR-3

77—\ Z2-300BSA
PYRAYUVMIwa X2
/) Suspension Bushing
Z2-300BSA

|| PAr=Y> hTwoa x2
Suspension Bushing

0 )\ Z2-300BSA
“| PYAIYOY R Jyoa X2
\—J/ Suspension Bushing

Ol

Z2-009S35A
RYRTP—LANR—H— X4
Rear Suspension Arm Spacer

[ J
Z2-009R356A

AVF—PBRT7—LEY X2
Inner Sus. Arm Pin

ZC-F310A
M3x10 S5+ + v T X2
FHS Screw

UPHRAYI YV KR
Rear Suspension Mount R

HEATITER
Note position

7
Z2-009S35A

e

&)

Z2-009R35A
AVF—YRAT7—-LEY
Inner Sus. Arm Pin

CFOMN(O)
()
- =

XETTER
Note position

)

BRAYI U NIy va
Suspension Bushing

RYRT —LAN—Y—
Rear Suspension Arm Spacer

+ZC-F310A
M3x10 U5+ vv
FHS Screw

N
CS-BG

TSvOIUR (R ZZEHMULET.
Apply a black grease.

NELYF (2.0mm)
Allen Key (2.0mm )



AFESA Y —DmbIF

Sway Bar Installation

CDNR—IJTHERATD/I\—Y
Parts used on this page

¥AFTERIVYT —[3R #2 [CAOTVFT,
The sway bar holder are included in bag #2.

S4-412HA
AFERILT— X2
Sway Bar Holder

ZC-SS34A
M3x4 &y hZXIUa1—
Set Screw .,

R#10DAR

Bag #10 Contents

S4-412WSA

AFESAT—p1.2, 1.3 X&F1

Sway Bar ¢ 1.2, 1.3 T1Ea
S4-412WHA
AIESAH—¢p 1.8 X2
Sway Bar ¢ 1.8

(@s1

Z2-412A
OvRIVR X8
Ball End

1D

ZC-206AHA
AZER—IL X4
Anti-Roll Bar Ball

ZC-4128BKA

A BwIl— X2
Stopper

©0

S4-412BA
AZER—IL X4
Anti-Roll Bar Ball

(e

ZC-BH26A
M2x6 RFI\Y R X4
BH Screw

(oo

ZC-C212A

M2x12 FvwvTI2IUa1— X4

SH Screw

m

ZC-SS33A
M3x3 v hAZU1— X6
Set Screw

1)

ZC-SS34A
M3x4 v hAIUa1— X4
Set Screw

IO

ZC-SS312A
M3x12 v bR Ua1— X4
Set Screw

M3x12 v bR Ua— e D

ZC-SS33A
ZC-20BAHA M3x3 v hZ&ZU1—
ZZER—IL
. Set Screw
Ve Anti-Roll bar ball
z2-412A ]
OvRIVR
Ball End ZC-412SBKA
| A=
D ZC-SS312A i} Stopper

Set Screw AFTESAY—
] Sway Bar
F/1.2mm R/1.3mm (45— ~@Dirt)
F/R1.8mm ( A—~w b/ AT:ZCarpet/Astroturf)
\O

S4-412BA

ZHER—IL ZC-8833A

Anti-Roll bar ball M3x3 v hZXOUa1—

Set Screw

8
Front/37 mm I
| Rear/34 mm
4———>|

| e

70V KA. UVEZ 2ty hEEDFT. €@
Assemble 2 front and 2 sway bar rod.

ZC-BH26A
M2x8 iRy Ay R
BH Screw

ZC-C212A
M2x12 FvvIZAIYUa—

M3x4ty hRIYUa—, AMYN—RGFAFESAHT—hH\
HIBLAL—=XICELK KSITHBLTLEEL,
Adjust the M3x4 Set Screws and stopper to remove
any play, but allow the sway bar to swivel smoothly.

ZC-SS34A
M3x4 £y hXIU 21—
Set Screw

ZC-BH26A
M2x6 R& Ay R
BH Screw

ks ZC-C212A
o\ < M2x12 vy JZIUa—
SH Screw

AFERILYT —
Sway Bar Holder

Allen Key ( 1.5mm)



=2\ J)LDEHIIT

Turnbuckle Assembly

Ov RIVRY—=)L

Ball Cup Tool O\
QY
/ﬁ H—ROw K X1 (39m&—/ty2)L)

Z2-206DM2A Servo Rod X 1 (39 mm Turnbuckle)
Oy RIVE
Ball Cup

FADERIICES>TVET,
One side is reverse threaded.

=Ny I
Turnbuckle

7
BM-TBLA
=Ny IILLVF
Turnbuckle Wrench

e T | E e R g
IOV R Py)—Ov K X2 @5m5—2Itw o)) Fromt Upper od o)
&— [ Front Upper Rod X2 (45 mm Turnbuckle) f‘)
Dirt 25 mn H—iKOw R

Servo Rod

—
gl m— )
N—~y h/AIZ

Carpet/Artificial turf I‘%

sy
H—K  RFFUVIOYE X2 @IMI—VIty o)) A 2B

Dirt Steering Rod X2 (39 mm Turnbuckle)

20.5 mm
|

OREAR®

Uy 7y)\—0Ow K X2 (B2my—/\yI)b)
5 Rear Upper Rod X2 (52 mm Turnbuckle)
5—b
D

Dirt 30m

z! (=)

H—Ry N/ AIZ
Carpet/Artificial turf | S1m

71 onE =4

Bag #11 Contents

Y

Z2-206DM2A
Oy RIVK-ZFTEY bk X2
Rod End - Offset

Z2-206DM2A Ut 7w i—0w K. ‘
Eaﬂ Eulpyl\ x12 Rear Upper Rod <" o N
% ’ E ; ’ t
2 "\
©SF 2 29 6. R

g ={ H® A\ A" AN
C_ T g 3r1T ) e e
SD-TB39NA ‘ 5

39my—I\yv )L X3
39 mm Turnbuckle

C_ T 1 3r 1 )
SD-TB45NA

45my—I\wI)L X2

45 mm Turnbuckle

(- = -

SD-TB52N
s52my—I\v Il X2
52 mm Turnbuckle

\g
t! ISvoFUR (B) Z#BMULET,
Apply a black grease.



JOY &YV Y3y IDHEHFIIT

Front & Rear Shock Assembly

CDOR—IJTHERTD/I(—Y
Parts used on this page

R #12DNAE
Bag #12 Contents

S54-84513
J0YbhYavoRT 1 X2
Front Shock Body

S4-84M13

UvyavImkT« - ¥a—h X2

Rear Shock Body - Short

/’» \ S4-S4AJ13
T7IvANFv b X4

\\\ // Adjusting Nut

Z2-S3A
X330 UvsFvyT X4
0 Ring Cap
- Z2-S6MA
@. Y3vsIVRS X4
7 Shock End S
N Z2-SBMA
@»- S oL M X2
~ Shock End M
$4-5182-25

EX -9 1.8x2/25m X2
Piston

S4-5192-25
EXR-¢1.9%X2/25m X2
Piston

ZC-BH24A

M2x4 RE Iy R X4

BH Screw

Z2-S7TA

FIVERY 3 v ITIY RR—)L X4
Shock End Ball

S4-S3XA

X30XUVT (HU7) X8

X Ring ( Clear)

1© [©

S4-S4CA S484CA
X30H5—:A X4 X30H5—-B x4
Collar - A Collar - B

|©

Z2-S41A
X33 YayvIiAUF—AR—H— - 1m X4
Shock Inner Spacer

o O

S54-S30S 54-S30S
OUvy -8 x4 0OUVT-¢15 X8
O Ring O Ring

a

S4-S2SA
X30 7OV hyavovv Tk X2
Front Shock Shaft

u

S4-S2MA
X30UYYavivyvyIh-a—h X2
Rear Shock Shaft - Short

[0
[

WAL

VDAY

€U0V HAE. UVPAE 2ty hMEEDET @

§4-8308
OUvY-915
O Ring

S4-84513
70V kYavIRTa
Front Shock Body

S4-S3XA
S4-S4M13 xsox UV (HU7)
UvravIikTs - a—h S4-SACA | XRing (Clear)
Rear Shock Body - Short X30 75— - A (/)
Collar - A (Small) [
> S4-S3XA
=) X30 X UV (HU7)
$4-830S S4-84CA | X Ring ( Clear)
QUYY-¢15 ' X30 #5—-B (K)
O Ring Collar - B (Large) | _
© g@) 72-53A ) 545913
5 =7 >3 IRT Y=l
X330 UvTFry S a —
878 D Ring G @ ‘ Shock Body Tool
S
S4-S4AJAT13 54.5913
73 W )
7IvANF b I YavoFvyIV—Ib
Adjusting Nut Shock Cap Tool

54-5182-25
JO0YhEX V-9 1.8/25m
Front Piston

ce—

7~
A\

S4-5192-25
UVPERXRY-¢1.9/25mm
Rear Piston

G

Y3y IER R Assy
Shock Piston Assembly

Z2-S4IA

SYXBBVavIAUF—AR—H— - Tm

| Shock Inner Spacer

Z2-S7TA
YavIIYRR=)L
Shock End Ball

Assemble 2 front and 2 rear shocks.

®

M2x4 iR Uy REHDADKEIF. T51V—%F&
EOFHOBEITEFRLAIOY IZTHEALIEE L,
Tighten M2 screw without the use of plier, do
not over tighten. Recommend to use the
thread lock instead.

ZC-BH24A
M2x4 R~y R
BH Screw

S4-S2SA
X3070VhkY3avoovIh
Front Shock Shaft
O———m

S4-S2MA
X30UvvavivvIh-va—h
Rear Shock Shaft - Short

N

H—Ry b/ N2
Carpet/Artificial turf




708UV a3y IDEHITDDIE
Front & Rear Shock Assembly

€70V KA. UVAZ 2ty bEEDFT. @
Assemble 2 front and 2 rear shocks.

a3y FANIEENZFUFY

Shock Oil FTANET,

the rim with

J—br
Dirt

H—Ry N/ ANITZ
Carpet/Artificial turf cm

70 b /Front #5650

U+ /Rear #4650
— T
—_— g'u o \N|
a0 — 20 —
N (%)
@ 7 2% z
EERY ol ng v 0=
—Q - s N3 w - <
- A~ W w = - (9]
ERI\ I\ S >\ =\
03 NS w AN S w
3 > DOx o > NS
30 E -3\ 3o >0
T 0 — 1 T2 7]
=< o > < 0 >
oo o0
3< 32
< <
N I DavIFAIEAN, YavD
v 7 Mo bEHh LTRA%
REFT,
Slowly move up and down to
remove air bubbles.
3wy Assy
Shock Assembl
54-5813R v
VENMES B
Shock Cap

ZC-BH24A
M2x4 Ry IAy R
BHS Screw

[Cw&—yﬁﬁm?éN—w] )
Parts used on this page Y3957 MBS DS
YS-450A FTHRU LT, BNeRDETAIVE
Nl HEMD ERXZEROHIAFFT .
Y3y oAb #450 X1 Slowly push the shock shaft all ;%LesggF(;i;J;g
Shook OF the way up, wipe away any Front Shook Sping (Dot7)
YS-550A excess oil that has seeped out, pring
3w HF A #6550 X 1 and screw in the bleeder screw.
pu— YS-12105R ( kv ~5)
% Zs Uy 3vIRTUVD
K#12DAT ;
Bag #12 Contents Y3vsFryIELOND Rear Shock Spring (Dot5)
ERFDIABET
Securely tighten the
b shock cap.
M) 54-5813R
) VavoFryT x4
Shock Cap

YS-12650F ( kv ~7)
JOYbhYavIRTIUVT X2
Front Shock Spring (Dot7)

VN

YS-12105R ( Ry k 5)
UvPyavo2TUT X2
Rear Shock Spring (Dot5

S RIES)

S4-8913
$4-5913 2TUVIHYT
ATV ThvT &2 Spring Cup JOY kY 3w Assy U3y Assy

Spring Cup 2Ea

(1:1)

Front Shock Assembly

ZC-BH24A
M2x4 Ry Ay R X4 NELYF (1.5mm)
BH Screw @ Allen Key ( 1.5mm )

Rear Shock Assembly



JOY c&UYY 3 v IOERDbRRFIF

Front & Rear Shock Installation

@FRONTO®

o S\

Ya3vIFvyITR=IL
Shock Cap Ball

ZC-N3FLS
M3 73>V yF«s/0OvFy bk
Frange Nylon Nut

JOY bk 3vT Assy G
Front Shock Assembly

—Ry N/ ANITZ
arpet/Artificial turf

o

ZC-BH315
M3x15 iRy R
BHS Screw

OREAR®

3w IRDY My MIR#I ICADTVET,
The shock mount nut are included in bag #9.

CDNR—IJTHERTD/I\—Y
Parts used on this page

¥Y3yINOY MY MIREI [CADTVET,
The shock mount nut are included in bag #9.
<
QQ S4-008R5GA

YavIRIV My bk X2
Shock Mount Nut

R HIEIEY 3 v oDV R
I DEECLDTIBHEDDET,
Mount position is selectable by
> direction of the shock mount nut
Sg I (note direction of the marking)

fin] oI QY
R#12 DB \ S4-008R5GA ; o
Bag #12 Contents [ vavowovrry ~| FESICER
_ ZC-N3FLS Shock Mount Nut Note position
ZM3I5vIF4avFy b S
_ Frange Nylon Nut /s
545913 Q ’
YavIFvyvIR—IL X4

Shock Cap Ball

a
ZC-N3FL[SE£HI

M3 T3>y F«/0OVF vy b X4
Frange Nylon Nut

(o

ZC-BH315A
M3x15 R IAw R X2
BHS Screw

(o

ZC-BH318A
M3x18 iRF Y R X2
BHS Screw

Uv 3w Assy
Rear Shock Assembly

M3x18 Ry Ay R
BHS Screw

@

ABLVF (2.0mm)
Allen Key ( 2.0mm )



E—5—0DmbHF

Motor Installation

FSEHE
Flat side

T—F— (BETARTEL. )

/ / Motor ( Sold Separately. ) 4
O E=FVFv (FEETABTEL. ) Qﬂ |
Q Q Pinion Gear ( Sold Separately.) ZYFAZU31— (" ¢ gity &
Lightly tighten.

S4-304-2A Set Screw
ZC-F310A E—5—T7HT5—
M3x10 Ry Ay R Motor Adapter
FHS Screw

ZC-BH310A
M3x10 RF A R
BHS Screw

FrOlHFEDOEE 0.3mm EBEAYDIKSICEDEFT,
AINETEDEFTVHRIBL LI KIBEDHTERTEL,
Fle, COBRBHIRT EDERENELKD. BBHELLED

CDOR—IJTHERTD/I(—Y
Parts used on this page

—_— TeHRBFEEICIT> TS,
~ — Adjust the meshing of the gears so that there is
RH13DORAE approximately 0.3mm of play in between the teeth. Be
Bag #13 Contents OEZFVFPERAN—FVPOEBICEDETEELET . careful, as too much play will cause the gears to strip.
@ Position the pinion gear so that the teeth line up with the Please adjust the gear mesh carefully, as insufficient
spur gear, then secure it tightly. clearance between the teeth will cause excessive gear
P =4 VT DhHEDEEBEL.ODEREL>H b EHAA noise, as well as causing a drag in the drivetrain.
- & S . #
THhS@ERZERMDIAFFT .
® Adjust the position of the pinion gear so that it meshes
S4-304-2A properly, tighten the ® screw, then tighten the @ screw.
E—5—TFHTH— X1 JSER 3
Motor Adapter WEZAVFVPIE 17T ~ 31T ETEECTEFT,

FPLYFFTEZESRTEL,
Capable of fitting pinion gears from 17T to 31T.
Refer to the gear ratio shown below.

@
©

ZC-S36A
M3x6 v v— X2
Washer BEAREE =7 ¥
Pinion gears that will fit.
IDmmmn Spur Pinion| - 177 18T | 19T | 20T | 21T | 22T | 23T | 24T | 25T | 26T | 27T | 28T | 29T | 30T | 31T
ZC-F310A
M3x10 HS5+ 1w T X2 80T (Standard) [ 11.76 |11.11|10.53 |10.00 [ 9.62 | 9.09 | 870 | 833 | 800 | 769 | 741 | 7.14 [ 6.90 | 6.67 | 6.45
FHS Screw

i

ZC-BH310A ‘
M3x10 RTUAw R X2 ELYF (1.5mm) @ RELYF (2.0mm)
BHS Screw @ Allen Key ( 1.5mm) \ J Allen Key ( 2.0mm)



Y —ROED £

Servo Installation

MY —REAN—ZBDOFFBDRICHT. T—HRDZ1— ~SILABZITOTLREL,
GEuLIFT7OmtyY FOBIREEEZEZ CETEL.)
Make sure that the servo is centered before attaching the servo saver horn.

(Refer to your radio manual for more information.)

#EAT Y —RICEDETY—RR—YZBRUTE.

Select the servo saver adapter matching the

servo being used.
YOKOMO / FUTABA
SANWA / KO / JR

K #14 ODRNT
Bag #14 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

@ = ©

MO-203P-3
Y—IRI DY b TL—hk X1
Servo Mount Plate

=N

MO-203A-3
PIWEH—RIDU b~ X1
Aluminum Servo Mount

A3 T TA>TVET,
3 different types included.

P—Rm—2 X3
Servo Horn

Z4-200
P—HRIOU K X1
Servo Mount

28

Z2-206-6A
Oy RIVRR—=ILBEm X1

Ball Stud 6 mm

-S37A ZC-S36A
DyIv— X3 M3IX6Twvrv— X1
sher Washer

©

N
550

=l

N
(@]
i

B-A
YSFvvT X4
crew

_n
15
X
noOw

E

N

C-F38A
M3x8 US5F++ v X1
FHS Screw

g

ZC-BH38-A
M3x8 RF U~y R X3
BHS Screw

i

ZC-BH310A
M3x10 iRFUAY R X1
BHS Screw

ZC-F38A
(@) M3X8 YS5F v @
' FHS Screw

MO-203P-3 oS T
Hitec -203P- M3x6 HS5+ v
H—ReoY hIL— b (D FHS Screw
Servo Mount Plate
Z4-200 <_|;
J—RI Ok
Servo Mount |Q
P |
Z2-206-6A
Ov RIY RiR—)L 6 mm
Ball Stud 6 mm 5
SN MO-203A-3
\ PIW=P—HRIIV
) \ Aluminum Servo Mount
Z4-200 S
Y—Rk—>
Servo Horn
Y—ik BIECHAETSL.)
ZC-S36A
NBxB D v < Servo (Sold separately.)
Washer \3/
0
ZC-BH310A MoRB RS
M3x10 RFZIANY R
BHS Screw

()

NN VA

6\ \\ N\ N\ N\ W7

g& Jorasa

M3x6 HS5Fv v
FHS Screw

ABLYF (2.0mm)
Allen Key ( 2.0mm )



#. AE—KJY bO—-5—0EDF1F

Receiver,ESC Installation

g

ZEH. AE—RIY bO-5—ZBRDMNFRRCEO MIIEZES Y —F—FTHAOENZHEN > THSEEL T EE L,

Before mounting the receiver and speed controller, use a cleaning agent to remove any oil or dirt from the mounting surfaces.

BETE0,)

Receiver and speed controller (Sold separately.)

. AE—R3> hO—5— (BliRCH

=

st

ZR-200GA
TITFINAT

Antenna Tube

M3x4 v hRIYU 21—

ZC-SS34A
Set Screw

7

ZC-203BA

j_'—
YA XTEDET
Ny bLET,
Cut to size.

| EE

“Q Double-Sided Tape

q

G

NQ

at)

%

S
fm

)

DR—ITERT B/
Parts used on this page

-
[

[

K[ #14 DRBE
Bag #14 Contents

FITFIA4T X1
Antenna Tube
ZC-203BA
Double-Sided Tape

ZR-200GA
WET—7 X1

M3x4 v hXIUa1— X1

ZC-SS34A
Set Screw

(1:1
iy



Ny T U—0DiESE;
Battery Mounting Position

NG
o)) et

1 LY« X2 3—k Li-Po TG
Compatible with 1S-size shorty Li-Po packs

S4-002SP2

KRR RAR—H—

Post spacer
RARZR—G—ZBHTE 1 BILTAX-
Ya—hLi-PoD T4y FLET,
C O THOERIF M3Xx20 K5 Ay R,
M3x10 B SERSRETHERLEE L,
Removing the post spacer will allow
a 1S-size shorty Li-Po pack to fit.
Please use a M3x10 button head

ZC-F310A

FHS Screw (not in

vy — /85 \yTU—/Fi5
Center / Forward position : Battery / Forward position

©
I9
©

tyy—/%5  \yFTU—/FiH
Center / Back position : Battery / Forward position

Yy —/FH Ny FU—/E&F
Center / Forward position : Battery / Back position

TYyI—/%F N\yFU—/%F
Center / Back position : Battery / Back position

ZC-BH320A

M3x20 K& A R (BIFE)
BHS Screw

(not included)

ZD7UF 1 &)U Lipo (£& 93mm) DIHMERLET .
This hole uses only 1-cell Li-po (Total length 93mm).

M3x10 BSER (5l5E)

cluded)

OHHSHE
Y5 —F7T (R)I\—F+ 80T) ZEMH T DL MO-303BC
VS —FITRAXTP UV IH>—, MO-010B65A ZIL=t
VH—iK—> - 66 mERIECAR TS,

When using a center differential (spur gear 80T),
please prepare the MO-303BC center differential
bearing collar and MO-010BB5A aluminum center
bone B5mm separately.

10x15 R7UT
Bearing
10x0.2mm L
Shim

Z S4-504-2A
Y5 =57/ Z)\—F Y 8OT(RETHETEL)
Center Diff/ Spur Gear 80T(Sold separately.)

12x18 X7V T
Bearing

MO-303BC
NFPUVIAS— (BIERCHETEL, )
Bearing Collar (Sold separately.)

@@

MO-010B65A
ZIL=tVF—HR—2-65mm(BIECHAETEL. )
Aluminum Center Bone-65mm (Sold separately.)




T4 Y DfEFE. MO

Mounting Tires, Wheel Installation

FAVDYA REDHL D, KA )L EDIRHE ICHEREERZ
MUAH, YA REFEELET,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVF—ZARYIZRUAH. 14 TDY TZRAILDBICEDAHFET
Place the tire insert into the tire, and tire onto the weel.

BRREEH
(BIERCHRTEL,)
CA(Cyanoacrylate) glue
sold separately.

1Y AVF—=RARVY
Front Tire Insert

YLV, AVF—=RARVY, RA—IVEEBLTHBDbFB A
AECRAELEEL,
Tire and insert, wheels ( Sold separately )

B4-827A / B4-827WA
Ut RkA—IL
Rear Wheel

BM-N4SA/ZC-N4FBKA
M4 EL—ravrwv b
Serrated flange nut
A—=)U BIETARTEL.)

Wheel (Sold separately.)

B4-821A / B4-821WA
207 k1A=L

ZC-N4FLTA
M4 7IL=Fy -8
Aluminum Nut-Thin

[Z’.G)/\"—D“t“@ﬁﬁ@“_é/\“—‘y O EBEARICEELFT . @
Parts used on this page Secure each side in the same manner.

VZRNY
¢ )
§ )
\ W~

ZC-N4FLTA
M4 7IL=Fy bR X2
Aluminum Nut-Thin

7 \
\ J

BM-N4SA/ZC-N4FBKA
M4 tL—3rFy b X2

Serrated flange nut @




Body and Wing Cutting

DY RSAVITH>THY FUET.
Cut along the cutting line.

CDOR—ITERTD/I\—Y
Parts used on this page

ZS-GWBS
TLSLLATO-RIAVT &
OFF ROAD Wing 1Ea
MO-101

MO2.0 KT 1 X1

M02.0 Body

[
AVIIDU
Wing mount

ZS-GWBS 7
pE %)
Wing

v MCE YT-CS2A #iig/\ U =@1200

7B (FICIE YT-BRBA T« U—<Y—@ 1600
Recommended items for preparing the body
YT-CS2A Curved Scissors for cutting

*RT A MIDBITITH7 AT L
YT-BRBA Body Reamer for opening holes

l




Painting the body & Body and Wing Installation

QORT 1 DER

WT DA (BEE) ZHEEFITHOPRIVZEVRLE T, BOPLRIUNMTELTVD L. BREDIDNODEREFDFITDTUFE O TSV, FHRRIEKDZ
UohbEE->TLEE L,

BRI DAICTA Y RERZBRUVEVKSRT A BANSYRAF Y ITY— 2D FE T, ZOBRICYAFVITY—MRT 1 [CEBLTCOREVEICUHDRERICEDDTERL
TLIEEL,

FRERY D—RRA NER NI SRAS—ATU—1EE) ZERALTLLREEV. RTU—2RE 1ETEED UTULFES EBEDENED. BOLASHTESDDT. 2&IC
BLEOTENML2~BEICHIFTEEITDHRIICLTLLEEL,

MIRT 4 REDREY — MIBREICHDTRSICLTLEE L,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Oil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

@7 H—ILDEED TS

c KT« REIDFREY— MEIDLTHSTVET,

OFh—ILZERO—REICTIDIREFT,

QEHDHEDHFZL LAY NLTTFA—ILZBBICEDEET .

OMIBNRE D IEBA LT OAMRZRD UEH BB FNIEVKL S ICBE O TVEF T,

T A=V EDRICERZELMIADN L TLE S ETADA D Y TDRERAICKEDFET,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

MBERUTH ST H—ILZEDE T %
Apply the decals after painting.

ZC-105A
RIvIF—T

Velcro Tape

NIV ITF—=TEF7IC
Hy FUTERLETD,
Cut the Velcro tape in
half before using.

SHBICHEIRICRT « RRICEED T T . @
For the opposite side, apply in the same
manner to the inside of the body.

YIvIF—T

RC-313MA 1 Veloro Tape

T—REY
Body Clip

CDR—ITHERT D/ —Y
Parts used on this page

MO-101
YRAFVIV—h
Masking Decal

ZC-OFFD
Th—Ib X1
Decal

ZC-105A
RIvIF—T X &1
Velcro Tape (One of each.)

(1:1)
=2

RC-313MA

T—REY X2
Body Clip

RIvIF—7
Velcro Tape




ZC-F318A

MASTER OFF-ROAD MO3.0 Exploded View

ZC-N3FS

S4-S913
ZC-N3PA

ZC-BH310A

ZC-BH312A

S4-302H2A
ZC-BH38-A

S4-302FA

S4-S813R

ZC-BH24A

sa-s1s2-25 ;) -8
S4-5192-25 (R)

S4-S28A (F)

S4S2MA (R)
z2.541A

sassos ()
sasasiz@® (L )

S4-S4M13 (R)

S4-S30S

S4-S3XA

Gl

S4-S4CA

S
Z2-S3A
%

S4-S4AJ13

YS-12650F (F)

YS-12105R (R)
Z2-S41A
Z2-SBMA
S
Z2-S7TA \!

MO-017-3
ZC-S37A
ZC-BH322A

MO-002FUR-3

ZC-SS43LFA
ZC-BH312A MO0-010DC-3 A I
54-010TPCA S \
MO-303AJS

ZC-F38A

ZC-F36-A
MOQ-203P-3

Z4-200A

MOQ-203A-3

MO-3030P

S4-018SA

Z2-206DM2A MOQ-303AJ

MO-303MS

ZC-S37A
ZC-BH38-A

MO-303DP

Z2-206-6A

SD-TB39NA
Z2-206DM2A

MO-010B50(F)
MO-010B10-3(R)

S4-010TPCA

ZC-S36A
ZC-BH310A

—\® %)
B2-010BCA

ZC-BH315A

BB-135-2A
ZC-S50SA
S4-503D16A

S4-302FA ZC-N3PA
ZC-A3630BA 5

Z2-206-10A
ZC-F36-A

ZC-BH312A
ZC-BH310A

ZC-A3640BA
ZC-A3630BA
BB-B3F-2A Z2-206-10A
ZC-S330A
ZC-A3640BA % S4.001WA
ZC-A3610BA
\ ZC-BH38-A
S4-200B2A

% ’
ZC-F318A
h ZC-S550A (-
ZC-F310A

)

BB-1510A

MO-002FLL-3

S4-302H2A ZC.F38A

S
ZGC-BH2BA BE.105.08
® ZC-SS33A %;
X 75-412SBKA ZC-BH38-A Z2-206-6A
@ )" 2G.5533A — 54-200P2A
' i > =¥
ZC-SS34A ZC-206AHA C —(‘ ' l‘ ZC-N3PA

S4-412HA

S4-412WSA

S4-412WHA
ZC-SS312A

S4-412BA

o

S4-300FRA

Z22-412A

SD-TB45NA

Z2-206DM2A

ZC-F3BA SD-TB39NA 2G.F38A
Z2-300BSA
Z2-009R35A Z2-206DM2A
ZC-C212A ZC-A3620BA
W24A 72-206-8A 2086
ZC-BH312A
j < "2 ZCBH38-A
ZC-BHsu = \
S0 ZC-BH315A == ,( MQ-415P1
ZC-F38A W /( \
W @ﬁ% S E ZC-N3PA
‘ o —ZCNSPA
g Budlawan
zc-BH2aa . Z4-4158A
Zc-gg%‘:}AQAF{A A\ BM-010BCA
MO-008FG © F=7 ZC-C25NA

BM-415CA
S4-413-8A
BM-414WAA
BB-105-2A
ZC-BH312A

SP-011HA
B4-011RA
ZC-N4FLTA



ZC-F312A

S4-001WA

ZC-BH312A

B2-670CA ZC-BH322A

ZC-837A

Z2-SG80SDA MO-018.3

BB-1510A ZC-N3PA
B2-670CA
ZC-BH28TPA §4-8913
S4-503DCA S4-302H2A ZC-N3FS § @
ZC-S50SA S4-302RA éﬁ
S4-503GHCA

ZC-C268A

ZC-BH312A
ZC-BH310A

54-500GMA

S4-018SA
S4-00TWA
ZC-BH312A

B2-503GMA

S4-503R16A

S4-503D16A

ZC-S50SA
BB-135-2A

S4-503GHA

S4-302H2A

ZC-F310A S4-503DCA _
§4-302RA ZC-BH310A 3 o
B2.010BCA ZC-BH312A \ <
BB-105-2A ZC-F28TPHA
S4-010TPCA MO-002RUL-3 BB-1510A

ZC-206AHA

ZC-SS34A
ZC-8SS33A

ZC-SS43LFA ZC-BH310A

(e
MO-010DC-3
MO-010B10-3

ZC-BH312A ZC-BH2BA

MO-002RLL-3

Z2-412A

ZC-SS312A /ﬁ

S4-412HA

54-302H2A S4-412BA S4-412WSA
—\( S4-412WHA
ZC-F310A
% ZC-BH38-A ZC-412SBKA
MO-300RR-3 ZC-5833A

MOQO-304CP

Z2-206DM2A

< % SD-TB52NA

<>
) e
2
Z2-206DM2A
ZCF38A

Z2-009R35A
Z2-009S35A Z2-009R3A
, X ; C-BH24A
Z2-300BSA =N 2 72-206-8A
MO-300RF-3 ‘ % ZC-A3620BA
ZC-F310A M S4-415RLA

@
ZC-F38A N J = 54-415RA
g S
BM-4817A ~ 26A 8 ZC-BH318A '
ZC-F38A 5 &
Z2-57TA '@\\-_ 99 ZC-BH312A
>,
ZC-BH38-A ZC-BH24A S4-008REGA A &2
54-01065A
ZC-S37A ZC-BH325A ZC-S550A Q&
ZC-S37A BB-105-2A Z2-415S10A
JCBHABA Z2-010BCMA ]
ey, BB-135-2A ‘
SP-011HA
N B4-011RA
BM-N4SA
ZC-N4FBKA

ZC-BH38-A
S4-003RC2A
S4-003A

ZC-BH38-A

ZC-F38A

S4-003A

ZC-F38A



PARTS LIST

MASTER OFF-ROAD MDE " o / 3 = 0

2 B S fiits MO-201P-3  MO3.0 B NILOSYIRA ~ (RAN) ¥880 -~ @
MO-203A-3  MO3.0 8 —HR<Z™ k (MO-203P-3) ¥2750 -~ @
55  s4203A0A  YZ-ASFE H—K YUYk (SHA)(FILEE) ¥1320 % %
bo MO-203P-3  MO3.0 @ #—HRv DY FIL— I (MO-203A-3 i) ¥1210 2 @
YZ-4SF2
Fv b S4-208C1A Oy kIY RAK—ILAS— (£ Ty k1 mm) ¥1870 o @
MOR-030 Zﬁé’;jj?; ;"\;SEOF PR ¥105,600 MO-300RF-3  MO3.0 B U¥HZIH I (Hifll) ¥2750 % @
MO-300RR-3 MO3.0 8 UVHRID k(M) ¥2750 * @
SR S4-300FFA  YZ-4SFF 70V k YZATDY ~ (81 PILSH) ¥2640 © @
84-001A YZASEA IOV )= ¥440 @ @ o a300FRA  YZ-ASFA JOY R YATDY bk (#H)(FILSH) ¥2640 © @
S4-001WA  YZ-A4SFA 94 V9 ROV RF 4DV K ¥1210 @ @ \Z.a5F2
MO0-002 MO Y U—ZF PS8 XA VY v—Y ¥11,000 @ 2 S4-300RF1IA |1 5wy (B 1 DA R )(FILIE) ¥2640 @ %
MO-002-3 MOS0 R XYY v—2 ¥11000 -~ @ S4-300RFA  YZ-4SF A U¥ A9 b (Hifl )(ZIL=H) ¥2,233  * %
N YZ-4SF2 S4-300RRA  YZ-4SF A U+ YDV b (%) (7ILIH) ¥2640 @ @
S4002SP2A - 54 KTU— /Ky FU—RZ N/ PUFFIIY K ¥1.980 o @
. S : YZ-ASF ¥440 @ *
Sa.0008pG  YZASFRR YA KIL—h/ItyFU—KZ b v2310 % % OFS00RSA L\ ommBUv YUYk AR—Y— (PILEN)
7~ )5 ~ S5 "
PYFFROY I 9777: ) — MO-302CM  MO20 M 7ZILS8tys—<ov~ (BB-18122#M) ¥2640 © @
MO-002FLL-S  MOSOM 70~ hO7/ULIAY F () ooe = ®  54302FA  YZASFR JOY K F¥ MusR (55774 M) ¥1650 © @
MO-QO2FLR-3 MO3.0 M 70> FOFIULI Ay K () ¥3.08 ®  54302RA  YZASFR UV ¥ KysR (95771 MR ¥1320 e ®
MO-002FUL-3 MO3.0 A 70 k7 v/ {—)ULIAY K (%) ¥3410 ~ @ 74572
MO-002FUR-3 MO3.0 Al 70 h7w/{—/Ubs~y K (£) ¥3410 ~ @ S4-302H2A  LL Ry HZ A R P TI— AN—H— ¥1320 e @
MO-002RLL-3 MO3.0 @ UTO7/Ubo~y K (f) ¥3080 ~ @ MO-303AJ  MO20 M AUw/\—Fv k/ATUVT ¥9%0 @ @
MO-002RLR-3 MO3.0 B UPO7 /LI~y I (F) ¥3080 2 @ MO-303AJS  MO2.0 A COL 7Y+ R bRZUa—tw b ¥550 @ @
MO-002RUL-3 MO3.0 A UT7v/{—/ULo~w K (£ ¥3410 2 @ Sy eyt —
RYUTTY ¢ vF (k) MO-303BC MO2.0 f €5 —FIRFUVIHS ¥550 ok %
MO-002RUR-3 MOB.0 Al U7 w/\—/ULoAy K (4) ¥3410 2 @ (MO-302CM ~ BB-1812-2 )
S4-003A YZ-4SF @ 70V R/ UY Y v— TL—2R ¥1,100 @ @ MO-3030CB  MOR2.0 fl COL RS54 Thv T (DU 1A EAFEH) ¥2530 © @
S4-003FCA  YZ-ASFA 70k ¥v—Y JL—Z FL—K (CGH)  ¥1,100 © @ S4-303DCBA  YZ-ASFA RUw/\—f RS547 hv T (RPUVIE)  ¥1,100 © @
S4-003RC2A  YZ-4SF2 f U¥ Y v—Y FL—ZTL— h (CG &) ¥1210 @ @ MO-3030P  MO20 M 70 kRS TTL—h ¥880 © @
MO-008F MO YU—XH 70V MRA7—LA ¥1.210 * % MO-303MS MO20 A XY RSATYv T bk ¥990 [ X ]
(51T B/2f@N/® 35EY) ’ S4-303P2A  YZ-4SF2 A AU w/\—FL—h (S4-303MS2 ) ¥990 @ @
MO.008EG yg;>;J7}1f/2%1 r;*:;zg's—é\y) ¥iG50 © @ MO-3030P  MO20 M AUv/(—FH5—TL—h ¥9%0 @ @
YZZSF’E i L’D‘ Db arei (545 B) S4-SGBOCDA  YZASF A DP48 80T Z/\—%+¥ (t¥5—77/) ¥770 Kk *
. =
$4-008R5BA e v L ¥1210 % * YZ-4SF2
YeASr R IS/ A TP AT AR =sevovb/eosorovs-(risE) e e
- Vi =27
S4-008R5GA [ £4S Lo b U K ¥1650 @ @ M02.0
:{; zg};f"l/ 'S\J 113‘3'575:( ’77 i MO-304CP GG mtYs—vmy hIL—h (MO-302CM ) ¥1210 e o
- LAz PAd mm RK—2/
8401077 o ey ) ¥4070 @ @ ; \ i
S4010FAA  YZASFA 770 e ® S4-412WSA qub‘:nsri A ?gﬂ'fm?’w_ VI bty (6788) ¥1320 @ @
IOV k PHRIL (ZC-NAFLT ERF v NEA ) : omr . :
MO-010B10  MO2.0 f & —ki— 100mm ¥090 @ o sadtewna (FSERASE Ao /\mREyE (SEA) ¥1320 @ @
g~ ==l . .
MO-010B10-3 mgg.g: Y5 —K—> 100mm R/ 7IL=8) ¥1210 2 @ SAAIBRA  YZASF R 25E TLF— vs50 e ®
MOOTOBSO > 5—— somm(F / cOLZUw /=R 7Isg) Y90 © @ gagipma  [FASFRIATE ML (0 2OMMTY) ¥550 @ @
MO-010B51 MO20M t¥4—K—>51mm (F/ COLZUw/\—f)  ¥990 @ A
: = 4.41308p  YZASF2R ¥6930 % %
MO-010B67  MO2.0 Fi £¥¥—ik—> 67mm (F /&Y 5—F 7 /) ¥990 Kk A& 84-41306 IOV RAFFPUVHINTF 0 UT 6 P8 .
MO-010DC-3 MO3.0R t¥5—R5A4TY31/2 ¥1210 -~ @ S4-4138A  YZ-ASFR 70V h RFT7UVY N\T F+UT (8FE) ¥990 @ @
! MO1.0 /20 /30 MO ¥ U—ZF
MO-OTORW oy k 991ya1vk 22—t (78mm) Y7480 kK MO41SP1 gy 2551y 50y s T0—kDOTI (2 EA) ¥1320 e o
] MO1.0./ 20/ 30 S4-416RA  YZASFRR UY \JTHvU7,/JTvyrd(¢3mEY) ¥1320 © @
MO-QTOFWA 5350, Ya1y k 2=/ s—HL 75N ¥770 - Kk
A YZASFeR ¥1870 @ @
MO1.0720730H S4-415RL U4 X9 (84-416R / Z2-415RDC ) ’
MO-OTOFWB 53, 5242 k 2=/ —8l —> ¥880 &
T P T S4-415RS2A  YZ-4SF2 R UT /\JE+U7 (¢ 3mmEY) (FILSHM) ¥10,840  * *
mo-otowm RS S S ek ¥1,320 % * S4-500MG3A EZ;E EFFIR: ;71)71,_217}77_ j ‘y; ( :;J y:#vsu&séx) ¥6050 @ @
= ){— 2~ | - ba JTFY B2
S4.01065BA éﬁ%{gszé%}? 2=)\—1)L R—> (65.0mm) vo0 © @ sasooom  (oe T ¥880 @ @
S4-01077BA  YZ-ASF R 7OV k K— (77mm) ¥990 @ @  OS+S03CHA | YZASFRF/R ¥F 77 7-2 ¥770  © ®
S4-010CDA  YZ-4SFR B &¥5— KSAThvT ¥1210 @ »  S54-503GHCA E‘j;i: F/R¥VY 77 y—R ¥vvJ ¥1430 o @
S4-01065A  YZASFA U 2=/\—H)b ¥+ b (65mm K—>) ¥4070 @ @ 84-503R16A YD 01 et (4503016 BR) ¥3630 © @
S4-010TPCA  YZ-4SF A "C-clip’ 1=/\—H)LA Y31~ hEY ¥550 @ @ Z-a5F F
MO-017-3 MO3O0R 7OV hy3vo5T— ¥2420 £~ @ 84-503D16A  Zom' 6T kS0 T4+ (S4-503R16 =) ¥1540 @ @
MO-018-3 MO30R UVvavosyDI— ¥3,300 AN ] YZ-4SF B
S4-018SA YZASFRA Yavy 50— AR—Y— ¥440 [ K ] S4B03DCA v TR KS4T Ny T (F/ R/ EVs—) ¥20%0 e e
MO101 MO ¥ U—XF ¥31%0 e ® S4-504-2A  YZASF2 A tYS—F1FT vk ¥6930 * *
MO2.0#70—FRT 1 (RAFVIHE #58E) ’ S4-504GHA  YZ-4SFR Y5 — £95F7 r—2 ¥880 k *
MO-101LW '(\AVO;ZQLJ;;"TJ}F*@QE%O'\Z; 71E"r—'\')‘“7ﬁ? « ¥3190 * % S4-504GHCA YZ-4SFR Y5 — ¥P5F7 r—Z Fvv 7 ¥1430 * *
voaaE ot “ij ot S4-504GGA  YZ-ASF R tv&— #¥57 5—2A ART v k ¥330  k *
- ZJ—= ~ < —YIHG I ITF F—
S4-101LWRA (o L e o e s i) ¥3740  * * S4-CFMA YZASF/SF2R 9=V I I 7Y T7Y AT~ z:z:g * *
croa NZASFA 1 96T N vari0  x % S481813 S0/ MO20 X30' 13Y3y5ty h(IOH) ) o0
YZASFS1 KT« (RAFVTY— M) ' s4-s1M13 SO/ MO20A "X30" 13¥3v Ity b ¥8250 @ @
: ) (Uv/va—R) i
sat01wa YZASFR JavET R ¥3740 % * PvEre
- Y ZASF S1 BBRF« (WAFVITY— M) J S4-S1L13 SO/ MO2.0 / “X30" 183¥3vstvyh(UV¥) ¥8,250 - -
MO-118P MO02.0 f§ CG &/\y 7 U—TFL—k (MO-002 Fi) ¥770 @ @ S4-825A YZ-4SF2 | 7OV K" X30" ¥3vyIvyvIb ¥9%0 @ @
S4-200-A YZ-ASF B 257UV RILoS5o LR ¥440 @ @ X YZ-2DTM3/CAL3 A
S Tt e S4-82MA Ub Ya—K X30" YavsveTh ¥S90 e e
S4-200AA  YZASFRARFTUVI NSV L/R(FILSE)  ¥4510  * % 0 ¥avT: :
S4200PA  YZASFE NIL&5Y5 P—L FL— K (CG®) ¥594  * k  sasesTA (TSR f"?)‘:“ b X30" ¥3voye It ¥1,760  * *
S4-200P2A  YZASF2 A NIYSYHF—LIL—h CCH) ¥770 @ @ VZ-2DTM3 . CALS A s %
YZ-ASF2 f NS5V O TU—R (CE M) S4B2MTA 93— K" X30" Y3wsv eIk (FFYA—R) :
saz0082A (S ) ¥660 @ @
S ; 570 S4-84AJ13 SO/ MO20M 13 ATUVIFIvARFv k (2f8A) ¥770 @ @
S4BO0BSA  YZASFEf IOV h 2797~ &y h(OCGH) ¥1870 X - sas308 SO/ MO20M 18¥3v50UYsEy b RBA) ¥660 © @
S4-201CL2A éﬁfgsgeesﬁ ;)/ F-UYITU—H(CER) ¥1320 @ @  S4S3XA YZ-4SF2 B “X30" ¥3w 5 M X U (3.0mm) ¥660 © @
S4Z0TPA  YZASF A NIL5SUE RAN (FILEH) ¥e50 @ 2 S4-84S18 SO/ MO20M “X30" 183vavoi=+ (JOVR)  ¥1210 © @

HROHERUMKE. PERCEEIIBENSHOET. JRMBFHRNGEME BHA) [CDE, RFEMAGIIERCTTIHERTEL.



sacata SO/ MO2OM X380 18v3yokz s V1210 @ @ YSI2I00R  13Y3v58 UPATUYY DOTE (100T/24A) ¥1100 ® @
(U¥/va—h) ‘ YS-12106R 13 Y3 w4 @ UPRTUYY" DOTS (105T/24A) ¥1.100  * *
S454L13 SO MO2.0 M “X30" 13 Y3 voRF« (UF) ¥1210 - - YS-12110R 13 Y3 vo@ UPRTUYS" DOT4 (11.0T/2%R) ¥1.100  * *
S4-S4CA YZ-4SF2 B “X30" ¥3winS— (2 1EEE 2 BA) ¥770 @ ®  YS12116R 13 vawsR UPATUYS DOT3 (115T/24KA)  ¥1,100 % *
S4S813R SO MO20M 13 Y3 yoFvy 7 (RER/ 2fEA) ¥880 © @
S4-5913 SO/ MO20M 13Y3v5I5RAF 4 vo/\—Y ¥1320 © ®  YS-2008 2—I—TUY K Y3 v 571l #200 ¥660 Kk *
sasieaa S0/ MOR0RIBY3vIERLY w70 e e | YS250B A—1—TUY K Y3y 531 #250 ¥660 Kk *
(¢ 1.6 273 2.0mm/ 2/8A) YsS-3008 Z—I—TLY K Y3 w57 1)L #300 ¥660 Kk *
sag17213  SO/MO20RI18¥3vIoER by ¥770 e @ YS-3508 2—)\—TLYR Y3 vo7FA)L #3650 ¥660  * *
(¢ 1.7 273 2.0mm/ 2/8A) YS-4008 Z2—I—FLY K Y3 w57 1)L 2400 ¥660 © @
sasige1g S0/ MO20AI13¥3vIERAbY Y770 % * YS-4508 2—)\—TUY R ¥3 v 074l #450 ¥660  k *
(¢ 1.82702.0mm/ 2{@A ) YS-500B Z—I\—TLY R Y3541l #500 ¥660 * *
S54-5182-25 13¥3avIERNY (¢ 1.82782.5mm/ 2{EA) ¥770 * @ YS-5508 Z2—I\—TUY R Y3 wIA L)L #550 ¥660 o0
S4-5192-25 13¥3avIERNY (¢ 1.92782.5mm/ 2{@A) ¥770 * @ YS-6008B Z2—I\—TUY R Y3 wI% )L #600 ¥660 * *
§4-520225 13v3wHERANY (¢ 2.0 2% 2.5mm/ 2/A) ¥770 % % vs.e508 R—TLVE Y a v oAl #650 YOE50 & %
MO-TBS20 M?ﬁg; 3-0;’5 Tf;@ A2 ¥4180 % % Ys-7008 Z—I\—TUY K Y3957 AL #700 ¥660 % *
(8% 7HFNVYF) YS-7508 Z2—N—TLYR Y3 v o744l #7650 ¥660  * *
S o YS-800AB  ZX—/\—JLYR ¥3w57A)L #800 ¥660 Kk *
24-200 YZ4H ’\’”7’{7/3_19_”7 ¥1980 © ®  YS-850A Z—IN—TUY K Y3 v o411l #850 ¥660  * *
S¥oo b TN ) — vos0 o @ Y9008 Z—/\—TLY R Y3y o71)L #900 ¥660 % *
Z4-4158A  YZ-4R Zfi”ij FOvI(L/R) YS-9508 2—IN—TUY K Y3 v o1l #950 ¥660  * *x
24-415SGA Zé'g;’ﬁ;ﬁjﬁ&f)j JavT LR ¥1,320 % *  YS-1000B  ZR—/\—JLYR Y3w5FA)L #1000 ¥660 Kk *
YS1500A  Z—/\—JLY K Y3 v54A)L #1500 ¥660 Kk *
S YS-2000B  Z—/\—JLY K ¥3w5FA)L #2000 ¥660  * *
DTM3 / CAL3 8 U 7D5— YR 7—L £V
Z2009R3A (3 Fem_py) ¥660 @ @ YS-3000A Z—\—TLV K Y3 v o4l #3000 ¥660  * *
DTM3 / CAL3H UV A VF— YR P—L Y CS-5000B Z2—)\—=J LY R #5000 YUY FA)U ¥990 [ X J
Z2-008R35A (455 4vr—E) ¥660 @ @ o 7800B  2—/\—TLYK #7500 YUTY AU ¥990 Kk *
DTM3 ~ CAL3 f CS-10000B  Z—/\—J LYK #10000 ¥UIY F1 )b ¥990 o @
Z2.009S35A CAL3R . ¥660 © @
¢ 35 AVF—EYRAN—Y— YL (HAEN) CS-15000B  X—/\—JLY K #15000 YUY FA )L ¥990  * *
=
Z2010RAMA Y22/ 4/ DTMA U+ P72l (Z2-415RDM BF) ¥880 @ ® (5500008  Z—/\—JLv K £20000 YUY 410 Y1210 % %
Z2011R6A  YZ2F 6mm UP AL AT ; ¥1430 ok X 55300008 R—/\—JL K #30000 YUY FAIb ¥1210 % *
Z2.206DM2A 2(226?@%‘?»4% HD @ 5.5mm R—JLTY K Fr v ¥1,J00 @ @ CS-50000B  R—/S\—J LK #50000 YUY FA )L ¥1210 % *
YZ-2 / YZ-4 F HD ¢ 5.5mm Ov RI K -l : :
z22066A  (Z5a e NE) - ¥770  @® ®  BBE3F2A 93 X$6 ISYINFUYY (2fEN) ¥770 @ @
YZ-2 /YZ- 4B HD ¢ 5.5mm Ov RI> K R—L BB-1052A  5¢Xx10¢ "PUYT ¥660 © @
22-206-8A (88 8mm/4 BN ) ¥770 © @ BB-1050HA HD.5¢X10¢ "PUVS (BMEESAT) ¥990  k X
YZ-2 ./ YZ-4F HD ¢ 5.5mm Ov KT K i)l ?5X¢13 ~FUVY (2fN)
z2208-108 Lo o ) ¥770 e @  Blssaa  GONA LS TS ¥660 © @
P YZ-2 ./ YZ-4F HD ¢ 5.5mm Ov RIY R K- BB-1510A 100X 159 XPUVT 2@EA ¥880 [ K ]
Z2-208-12A (2 1omm ./ 4fEA) ¥770 e @ BB-18122  K—ILAPUYS ¢ 120x ¢ 18.0x4.0mm ( 2fBA) ¥1078 @ @
5 300BSA DTI\/é85/,rCyA?LL’o’_f;H;‘:‘fé)7'j‘J KJvoa v1430 @ @  CSBOA 33F J5wH JUR (RS ME—ILA) ¥770  * *
(@3 pi=tic] : S CS-DGA 33T FTIUR (FIR—ILA) ¥770 k%
Z2-412A YZ2 /Y24y U—ZB AYEM Oy KTV K ¥660 @ ®  giipia I FL— K R—ILFT TUR (A XT—575 ) ¥1,100  * *x
' 57 e —
Z2.415510A (ng"nfm/é‘}ﬁfﬂ/ RNTFvU7H AN—Y ¥220 @ @  CS-SLGA Y=V FUR(OUYT ARy M) ¥1320 K *
. - Z
72.53A YZ2 R X33 Yaws 0UIFvwT (0UVIH) ¥s550 @ @  spoossa  EJILISIIAICR ¥154 @ @
Z2.S4IA YZ-2F 'X33" Y395 {vF— ZAR—Y—(10@EN) ¥440 @ @ - =, T S—)ts
: SD-TB39NA S8 Amm Zw i) IN—RAF—)VR 5=V \v )b ¥440 PP
70.5EMA Yz2, 4/ DIMA ) ) veso ® ® (39mm 24X )
VavIIVR ISRAT4wII\—=Y (S/M/L YA X) T Amm = v b \— RRF— LB 59— )\w o)L
JoSTTA BYZ2TR ZILSB Y355 TV Rl vos0 o @  OTBNA L smmomn) ¥440  © @
) (J\—R/&FE¢6.8) S - : 45—
SD-TBagNA S Amm Zw i)l \—RZF—)UB 5=ty I)b 440 * %
Z2-S8TA BYZ2TA Y3vs Y9k 5y k ¥1210 X % (48mm 24X )
) YZ-2 i 72T Z)\—+1 ( 3ERILE) KL 4mm = w7l \— RRF—IU8 5—) X )L
Z2-8G728DA (2 1)y = FALH ) ¥770 - ok ok SDTBB2NA  (ghio) ¥40 @@
25 SGB0SDA 2/;203 7 807 ;f(\:gﬂ; )( 3MEF) v770 e @  BVTIBA LYY ~ ¥990  * *
4 ) — : ZC-T16MA FI70—RAAVF—AKYY (T4 T L) ¥550  x k
Z2-S93A YZ-2 /YZAR X33 ¥3vITIATAvIIN=Y ¥1.320 - - YS-7AB AJF v MG 12m0UYY (FO/TvoRYs v Im) ¥a40 - -
SO M02.0 fA
YZ-4 / BMAX4 Al ZILEE 257 UYS \TF U7 YSBBHIS %) sm s Sy sty T ol (\—Ka—k 4@A) Y320 ok X
zaa1310n (T ¥6930 Kk *
, YS-8BHA PSR YavsFeyT K—Ib (J\—RKa—k 4BA)  ¥880 - -
FILZE ZFTYH 5 b
24.413125A 2(122-45J/EB)MAX4 R7VSMAZPUVT NTFYUT  yego0 4 x 201058 SRR s 5 — v e e
it FIL=EH 55>
BM-O10BCA  PILEB 7YY INS5— ve27 @@ z0208317A TR RTTITR ot agsas vy kom) Y1980 X X
BM-4TAWAA  FILSE V5D £y ¥880 © @ FIb=8 55T
B2-501GGA  MR/RS £v5 7/ AR5 b ¥330 @ @  ZCB04320A o5y kT (aaT 2T54v)(BvD Ko@) Y1980 kX
B2.503GMA  F7FTM ASIL ARILET £y k ¥1760 © @ FIEH 55UTR
B2-670CA ZUw)t— J{y R (28A) ¥990 @ @ 2CB0AST7A 3 7mm y—tim— (28T RISV )(751) Y1980 Kk
ISR 550TR
ZC-204520A 7= - . . ¥1980 Kk *
BAB21A S0v R Aqb 660 * % 20mm Y —Rik—> (23T szj{)( 79_}\}%)
B4821WA SOk AL (RO ) ¥660 % %  ZC-A3B05BA  93.0x®6.0x0.5mm i)bf:/h(jfub) ¥660 Kk *
B4-827A U )b (A TO—/ H12mm 6 B\TH) ¥660  x x  ZCASGI0BA 08.0x06.0x1.0mm 7IL2YA(IF27) ¥ee0 e @
B4-B27WA U ()b (KD b/ H12mm 6 B\TA) ¥660 ok x  ZCASG20BA 08.0x@8.0x2.0mm 7LEYA(TZ527) ¥660 @ @
BAOVIFA  SD0Y b 7ELIb AT (WA 2y Y1100 % &  ZCAJB30BA  03.0x66.0x3.0mm PASYA(TFYY) ¥660 © @
B4-OTIRA  Ub AL \T (41 2mm) ¥1,500 e @  ZCAS710BA ;Z’X ‘gé” ‘O”;m ;’;; U/b ¥770 _® @
X 3.0mm v a1—
o s - zcssaara  (hAx SO Ee R 22 ¥440 @ @
SP-O1THA  WAWNT EY (N=K51T 4%A) ZCBHRAA  M2x4mm K&YAw K 25Ua— (104A) ¥440 @ @
- - 7T - ZC-BH26A M2 x 6mm RZUAY R 27U a— (10 FA) ¥440 [ X ]
YS12625F 1333y o 7D‘JI\Z7IJ\JQN DOTS (6.25T/24A)  ¥1,100 % T T T e ey S Ty vizo e
vS18650F  18¥3vIR IOV RATUYS DOT7 GST/AEN)  ¥1100 @ @ 7541088 92.5x06.0x4mm A hy/i—(I5y2 2EA) ¥440 ® @
vS12675F  18¥3vIR J0YRATUZT D018 (6'75”2357‘) E':OO X X ZGBHEBTPA M2X8 K&~y K HuE>s (1.5mm AR ¥440 @ @
YS-12700F  18¥3>2/@ 70% "Z;Jfa_w DDOTTf 572'01;2 FA) ¥1']OO * kK ZoN3RLS M3 75YUF40v0v o5y k (RF—)LE 4 fEA) ¥330 @ @
¥§-12725F  13¥3vYM 02 hRIUY" DOT4 (7.25T/2 %A ) J00 Kk ZONAFLTA  FILSH Amm KBTSV Fy b (EL—RE 4BA)  ¥990 @ @

HEOLERUMEE. FERLEEIIHANDDET . JRMHEHFLNGEEE BHA) ([CDOE, REMGIIERECTTHERTEL.



ZC-S50SA  5.0mm ZX—H—YL (0.05 0.1 0.2mm ) ¥660 @ @
ZC-S520A  YZ4F ¢5.0x¢7.0x0. 2mm V1 (68A) ¥220 % *
ZC-S550A ¢5.0x¢7.0x0.5mm VA (84A) ¥220 @ @
75-507A FIR A5AMTUVE By R ¥330 @ @
7C-837A UYORDY RAR—H— (@ X 7 Ty Y v—) ¥220 @ @
ZCS330A ¢ 3.1 X 50 X 03 YL ¥220 @ @
ZR200GA TS50 PUFF By bk (FruItl/ 2FA) ¥220 @ @
ZS-GWBA T BATO—RIAVY ¥1210 % *
ZSGWBNA <544 T0—R91YY (FO—H1X) ¥1210 % *
zsGWBNHA 7T I A S SCATO-ROAYT ¥1.760 K *
75-GWBS T BATO—ROAVT (ARL—N) ¥1,760 ® @
z2-110A AT0— KR 91 YITL— b (FEVMEIH) ¥1,320 % *
VTRWSIOA Y3 RURHAX L—uu8 yFu— o4 b Y1210 % %

(1.0mm )

JS=YUZR D [ @k & | [FFy FOBERELCLEEDET .

@ =1FRERKHE K=ATvarv -~

FN—VUR SOERBEEZR D).

= ATV 3V ARTROHAZART IN—Y

SLAELPHUSZETEACHIENHDET,

V1.0 2025.09

REOLHFERUEEE. FPERLEEIDHANDDET. JnNMREFLNGE@mE BHA) ([CDO%. RFEMBGERCTTHERE TSV,



688€-968-6c18+ XV4 888€-968-6c 18+ T3l
NVdVr L 980-S0€ ‘@dnioaald edeq| ‘A1lD eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBRU) S L ~RE | &iC | ~HERHMES 688E-968-620 XV4d 888£-968-620 3L
Z-GeETIRESUL>CEIY 1980-506t ICE RZNEY

SHYORIaon|[oy]

'SOIOUSBD SAIDISIUILUPD AQ PAYSIIGRISS saulepInb Joyjo pup
SMD| By} Ujim 92UpldWoD Ul {daY 9ADY OM DY} UOHDULIOU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LB BRI QL OB LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMBU [IDW-9
olpouad SO YoNs S9DIAISS 9SN Of 9| aq [lIm NOA ‘BuuaysiBal Ag "0l alay awbu
‘., 219y Y2l|2, AQ UOIDWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} UO paquIsap 13N Dd 10
2P02 YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolpiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBaI
19SN SPIOMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gONIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjaq ainjopjnupw pup dojaasp
0} sadoy owoy0o A "awll siy} sjonpoid owoxo A Buispyoind 10) yonw AiSA NOA Yupy|

*PROGPEOIHE2OY A—H2SLEO

AABEBES2 2B WHER QS EHIOLCH2N—X  222522NEE2°\1
RASUY2RHEETOEZYH LAN4 2SS 2RES NI CEAN. " RUVE—VE
BICEANGGTHNEOL RN " —CHO S B IBH OGS 2L OBE—A—T
CERNBEHRINEZLEZ—A—TOVICEANEIDNERC

CERNDYZR\AR

2O B Y A—A2YNEY BREPHEEOTRBNEGY RS HEONEEOSGEHSZ
RP2FICELRNR2CGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wo>0Awesl//:sdny (A1ju3 gom 10) jsenbay)
uopisibay 19sM) OWONOA AW
(ELO—NNATLIA)

8E2—6A—T 2CE AN




AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLDOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNEImETREHDF R, 14BULNBESLET,
XAEmE, E& 145 RUE,

5D T S5 K YOKOMO

IATERHFHKXA R/C H— (5YF47 ~O—ILA—) DFFIAX—H—TI, ZTORMIF. EAFEFE. 2AREFE. I—0Ov/GEFE.
ZUT R/C h—LU—ADRFEETHIHFHRFIEL—ATHER, RO R/C A—IYZ7[CERETNTVET,

H&tt ITJE T305-0861 FHEDLIFTHEHE 4385-2 TEL 029-896-3888 FAX 029-896-3889
EXKE OR~ 128 13K~ 178 (IRAZR<A~T)

YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN
TEL +8129-896-3888 FAX +8129-896-3889



